W (MG

B =5

ARFMF UL 25 7] LWSOOF 5830 LB 5%

ARELF W FEEAN T LWS00F 5B ML TR S 45053 B SR AL G & At
JURHIT BHE RN G T gkl AR R TR ]

TEART WA FURAS ATREIR I CEEEE B ) — B AR AR AT AN
TN HHEFRS

LW500F #&#bl oy 2 FpLAY , nTFCke 2 Fhk ghtil .

1.4 WD10G220E21 % h#l

2. |24€ SC9D220G2B1 K FhHl

TEAT e AFE ATV 375 S e HLAY AR S BT o B BIL AR R A Tl Ry 1) BB A [T
AT H ok, DA e AR, A TEAS AR ACRR IR U B ) 22 BBy PR LA

BRATFMZ A0, EFH 2% LT %k

- LW500F AR5 R F7 T

- R SAILA FH U I B AT

<R 172 S5l P I 5 A T I

- BB feft FH 0 B B A AT

-2 PEBEAL LR 43

VI ZEFRAFIS Sk S TN F R BTk, T 55 i B DL 2 0 R4 00k .

1 M H IS

2 Jri T AR A S A R

3 it Hie

4 UNSRARTE EEMIE , T 0 A B MR b A B R B GRS

LW500F #& 22k LA AREH AR A A P B9 SR AN BisGEE | PRH A 0 ook
SESHANTEIBTT s QA S, BN T3 AT



W (MG

FOREWORD

This manual serves as a reference when you have purchased the LW500F Wheel Loader.

This manual mainly comprises the components name, machine structure and assembly of
every system of the loader, which can help users, dealers and technicians during purchasing,

repairing and servicing of the loader.

In this manual, those parts (including welded parts or riveted parts) which can’t be
dismantled furthermore have been numbered, so no separate number is given to their

composite parts.

Based on the varieties of machine configuration, LW500F wheel loader is classified into
2 options. LW500F can be equipped with one among the following engines:

1. WD10G220E21 Engine

2. SC9D220G2B1 Engine

Before reading this manual, please firstly know the machine model which you have
bought, then read the manual for checking parts diagram or part lists compatible to the
machine model in your hand. The parts without special notice in remark are suit for the two

configurations.

The following manuals also need to be referenced besides this manual.
- LW500F Wheel Loader Operator’s Manual

- Operation Manual and Parts Manual for Engine

- Operation Manual and Parts Manual for Hydraulic Gearbox

- Operation manual and Parts Manual for Driving Axle

+ Operation manual and Parts Manual for Air—conditioner

When you need to purchase some parts from us, please inform us of the following
information clearly to ensure we can deliver you the right stuff you just need. .

Ex—work date and serial number of the Wheel Loader.

Part No. and Part Description.

Quantity you need.

Please tell us your address, company name and post code if you want the parts to be

delivered by mail.

In the course of technical development we reserve the right for technical modifications to

LWS500F without prior notification.



W (MG

H 3x
Contents

EHHEPRFHE R
Periodically Maintained Parts
EMAE IR TG B (HELE)  Periodically Maintained Parts (Weifang Diesel) «veeeresveeseennns 000-01
SESHAEPRFAE . F5E)  Periodically Maintained Parts (Shanghai Diesel) «+«veceeseeenes 000-05
BEHER
Final Assembly Drawing
HBHLERCE Final assembly drawing —«+ceeseeseneerere et G00-01

1. N EEH RS
Engine and Transmission System
RENWLERG (FLHELE) Engine System  «eeeeeereeeerniereinneeiiiiiieieeen. GO1-01
RENWLERG (FL F4%) Engine System  «eeeerreereneeetinniiiiiiieen G01-03

ﬁﬁmgﬁéﬁi(@ﬂéﬁ%) Radiator Assembly «+ceceeoeeeemreameantiii G01-05
S B (BE 42 ) Radiator Assembly «eeeeeeereereerieniitii G01-07
PRIMFE U, Fuel Tank Assy.  «eeeeeereereertemtem G01-09
YT TESAR B Accelerator Pedal — ««-eoeeeeerermemeiei GO01-11
I B B& Hydraulic Radiator Piping —««-«eoeeereesmmme e G01-13
RS U [ T/C Radiator PIping  «r«eeeeeeeeeseeomeminmiiitii s G01-15
RECTEE IR Pipe of Flywheel Shell «+cceeeeeumeimintiiiiiii e GO01-17
INAF Z2 4% Transmission SYSLEIM v eeseeeee e et et et G01-19
WS 2256 37 248 Transmission  SUPPOTT ++«+vesersessrntmntmntin ettt e araaeae e G01-21
TEVH #8222 Filter Assembly v eeeverereeititinii e G01-23
BRI AL S22 Driven Axle and shaft Assembly ««+c-sseseseeesnsemsreiieneiniin e GO1-25
Eﬁf?@ﬁﬂﬂ(ZS 1800154-101148)Front Transmission Shaft —«-«-oseeeeesrerararainaii, G01-27
% 3hH (251800154-101493 ) Front Transmission Shaft — «e«eeeererereeveneniini . G01-29
JE & ohH (251800155-101148 ) Rear Transmission Shaft — «+eeeeeerervee i, G01-31
}ﬁf?@jiﬂﬂ(ZS 1800155-101493 ))Rear Transmission Shaft — +=+ -+ verrerrarearemeenmi, G01-33
A1 (800302356) Rim Assembly «eeeeseeseeneenenniuniiniiiii G01-35

2. FEZE5H4F
Frame and Accessories
S8 M Platform ASSEIMbly  +oe e G02-01



FTZEZEIR AT Front Frame SEcCtion - e« et et er et ettt ittt ittt it ittt ettt e G02-03

JEZEZRIRAT Rear Frame SECtion -« «cccseesereerentnmttet ittt ittt G02-07
I EE T3 COUNterweight «+«evesessenvemnintitet ettt e G02-11
3. RERSG
Hydraulic System
TAEMEZR G0 (1K) Working Hydraulic System(Two) v eeseeeesresinrinniiii i, G03-01
FHRAEBE Three—link Pipe  oooseseeeseseesere ettt G03-09
TAEREZR G (=8K)Working Hydraulic System(Three) — «eeeeereerrnrereeminiiiiiiiii G03-11
R R BE Steering Hydraulic System  ««eeeresersereetoetnttatti e G03-17
EIMAS Hydraulic Oil Tank —«eceeseesoeeeenemnimni e G03-21
ZEBE AT Left Boom Cylinder —«eereeeeeenemnmmni G03-23
AT EHEE T Right Boom Cylinder ««««-ssereesereemsmreemnme ittt G03-27
MG B Tilt Cylinder Seal  ««xeeeeeeeeeserinnennttiet i G03-31
LT HGLE B Steering Cylinder Seal — +evevrereereeniiiin G03-33
Z P41 DF32D2(500F) multi—way Valve e eeeeererereinnimii G03-35
Z ] DF32D3(500F) multi—way Valve ««eeeeereeeereeaneii s G03-39

4 . TIEE
Working Device
TAEZEFTHIN Linkage System — ««cesceesesenntesaetmtmiin ittt ittt G04-01
FRBLH”3 (3.0)Standard Bucket Assembly — +oveeeeeeeereriiiiii G04-03
B3} (2.7)Standard Bucket Assembly  sereer e G04-05
%E%F%(Zj)()uarry Bucket Assembly — ceecereseaeiiein e G04-07
P 3 (3.0 ZEBC I ) Bucket Assembly — oseveereeeeneeiiniii G04-09
BWIE42- (3.5)Bucket Assembly (For Light Material) —«eeeeeeeeesernvenmiieii . G04-11
BWIE42- (4.0)Bucket Assembly (For Light Material) — «eeeeeeeeeeersmenmiimi, G04-13
JEH TAESEE Clamp Working Device  s+eresereereesnmtmtettineiiiietie e, G04-15

5, HBh RS
Brake System

TSI ZRGE Brake System  coeeeeeeeer ettt G05-01
8 22 GE(BL PUEH JGHF)Brake System  ««eeeserseenemntiniiiiiiii G05-05
AT Air Reservoir Assembly — -oeeeseeeeeereeremmt it G05-09
HFIBHIS IS Service Brake Conmtroller — «eeeeeeseesreermtrmtnmtniititiiitiit it ieiiaeieieneenens G05-11
Fhil 81 B Parking Brake Assembly — «veeeeeererneriiiiiii G05-13
miZE4H BooStNg PUmp Group — ++eseeesss s tstieuuuiiiii e G05-15
TN ZEZH (T DU S HF)BooSter PUIMP GIOUp =+ eereeereereerremmtmmmmitiieiiiiiit it e G05-17



W (MG

MK B AR AL A B AL Oil-Water Separator Valve Unit Repair Kit — +rcveeerreeesneeniann. G05-19
2SN XZ50K-3510002 &40, Booster Pump Repair kit ++veeeeveeeeeniiiii . G05-21
T3 B, XM-60C 1340, Booster Pump Repair kit ««eeeeeeerereeerinini G05=-23

6. RN EBR=E

Controls and Cab
ZRPZE R0 Cab Assembly  coreeee ettt G06-01
IR ZE I Cab Accessory  sossessssressresreameieiei e G06-05
AUFERE B TRsStrument Box e« veteeeseeenteuiie ittt ittt et e G06-07
FITAIAL Steering Machine — +++«oevesvvesentetimtiet et G06-09
RN H 28 Flexible Shaft Controller <« ceceeeeer oottt G06-11
BREH Flexible SRaft «cceeeeeemee ettt G06-13
BEOFT 2 (B ) Control lever System(Two) — +oeveeereseensmmuettmtiiniiteii e G06-15
SIRIRIFT R Control lever System(Three) — «eeeeereses ettt G06-17
@*%T(XGZYO]—HI)Seat ASSEmbly e e G06-19
@*%T(XGZYO]—IV)Seat ASSEMbly e eeeer e G06-23

[t

Electrical System

F 2R G0 Electrical System -« «««sse es s snntrs ettt ittt et bbb ettt G07-01

8\*)1%
Engine Hood

KL (L %5 18 ) Engine Hood (Weichai equipped with air conditioner) ««««eseseeerereeenna. G08-01
KAWLE ([ Lef %518 ) Engine Hood (Shangchai equipped with air conditioner) «+««seeeeveverenes G08-05
9. BN =E
Heating System and Air Conditioner
BEIXUZR G5 Heat Blower SySEem «««+++ e eeeeessnsrenmmtu ittt ettt ettt ettt st G09-01
ZIYPH ZRBE AQr CONAIEONET  ++e v v veeemetme ettt et ittt et ettt et G09-03
JEARHLZE%E (BE 58 ) Compressor installation — «++«sveeeesseentit et G09-07
TR R, EVAPOTAtOr ASSy. «+evessessrsorssee ettt et et G09-09
B O e [ T L R T P PP G09-11

10 fEHL T E
Attached Tools
BEML T EL Attached Tools — +eeeeeeenernrerettae it ant ittt et iet it et rterteanesenaes G10-01






W (MG

TR B

Periodically Maintained Parts




W (MG

EHHEIPRIHS

1Y Page
000-01

TE SRS DR IR TR B (HESS)
Periodically Maintained Parts(Weifang Diesel)

KI5 Model
500F

\
.;‘,

Bl
e

;wm:»:.:: ‘0:0‘
IAONG

v‘v‘vvv’vvv.v.v.v.v.v"'o'%"::‘

.
BRI

KX

\:“’0 A8
)

B0

)
X
XX

il
0.:,'1“
0

i
B
A

"Q

o )

)
Vi

RN

Rl
XS R
o
A

&
AN,
N

i i
S eepe i
A
B XA




TEHHIPRF TR ))\/(CW
#1455 Model TE I AES ORI T 5 (SR ) Ui Page
500F Periodically Maintained Parts(Weifang Diesel) 000-02
P B #Fi Al EH
Sr.No.|  Part No. Part Description Q'ty Change Intervals
612600112168

1 860118439

2 1860113256-1

3 860113256-2

4 1860111665

5 [860113254

6 860113253

7 1250200144

8 1803164217

vt e g o Eongine Air Filt
e LS T ] g ngine Air Filter

(Coarse)
RENPILZS JEAR Engine Air Filter Main
FUE Element

KAWL JERS Engine Air Filter Safety
AR Element

KEHHLHIETS #S Engine Oil Filter

Fuel Filter

PRI “u\

BRIHPRHLIE (Coarse)

_— Fuel Filt

BRI & ey

(Fine)

AR AR ETE Ay Converter Filter

WM ETE#S  Hydraulic Oil Filter

250 /T A4S A R L
Je B i

change every 250 hours or a
month, whichever occurs first.

612600110540

500 /N2 AN B LA
B hUE

Change every 500 hours or 2
months, whichever occurs first

612600112169

500 /N2 AN H AR L
Fe Ay

Change every 500 hours or 2
months,  whichever occurs
first.

61000070005
B 50 /N, LUF [RIALIH—
L 5

Change after the first 50
hours, after that, change it
along with the engine oil each
time.

612600081331

H U 50 /N, LUR & 500 /)y
N DEELS

Change after the first 50
hours, after that, change it
every 500 hours.

612600081333

H U 50 /N, LUR & 500 /)y
N DEELS

Change after the first 50
hours, after that, change it
every 500 hours.

500 /INFFAEAR B, LSS
Ay 1

Change every 500 hours or
half a year, whichever occurs
first.

1000 /N /242 4 5T 46 | D)
JeB i

Change every 1000 hours or
half a year, whichever occurs
first.




XCMG ERUEEHEGLE

Ui Page TE AR ORIRIF TR B (58 145 Model
000-03 Periodically Maintained Parts(Weifang Diesel) 500F
1

\E Tieserse
i A T
j "‘\’:’:’:‘:“:‘ o
v

0“‘0’0.."0‘

v‘v,,’,,,.,‘v‘v.v.vvovo.o,'.::‘

AN
BRI

RIS

N

o

B0

)
X
XX

(i
(i
i

X
B
BAOARY

"Q

iy !

)
Vi

XXX XXX XXBBON

FA0 NN
e s
W
A

"
AR
U ?:?:0}’

-10-



- - V4
— ¥ HCMG
145 Model TE AR ORI TR B (58 B Page
500F Periodically Maintained Parts(Weifang Diesel) 000-04
P | FHUS PR Kokt EiE/ L
Sr.No.| Part No. Part Description Q'ty Change Intervals
1000 /INFFAEAE R, L
= Hydraulic Oil Sucti seR ik
9 | 803164216 | WFEIHIMLIHUEL: Jaratie W Sfeton 1| Change every 1000 hours o
Filter Element half a year, whichever
occurs first.
1000 /INFFAEAE R, L
N Hydraulic Oil Ret JoE Ny
10 | 803164329 | W FE i I3t Jeme T e I | Change every 1000 hours or
Filter Element .
half a year, whichever
occurs first.
ek
1?%0/&]\5?/*@%@, 2
Fuel Tank Oil Feedi Edlbapl
11| 803164217 | ke o 0T T T 1| optional

Filter

Change every 1000 hours or
half a year, whichever
occurs first.

-11 -



W (MG

o
BRI 1A

LAY
Pa
ge
000
-05 f
E 14
- g
iodically Mai N
intained Part (S(J:%)
s(Shan
ghai Di Y
leseb = Mod
el
500F
1
2
3

il
g o
0NN
X
OO
e
W
0,’5
A
W
i
W
A

2
5

)

il
W
V‘
Wi
ﬁ%
i
e
¥ i
e

} w i
W
""l i
0',,¢w
it
A

v
)

I
e

14
%m

M
)

- 12 -




ERLEIPRFF L

W (MG

15 Model %,ﬁﬂéﬁﬁjﬁ%ﬁ:ﬁ%$(i%) Uit Page
500F Periodically Maintained Parts(Shanghai Diesel) 000-06
JPe | S R Ko CiE O]
Sr.No.|  Part No. Part Description Q'ty Change Intervals
A-5550

1 |860117355-1

2 |860117355-2

3 1860109605

860113016

5 860113017

6 860113109

7 1250200144

8 1803164217

vt o i o ongine Air Filt
e LS T A ngine Air Filter

(Coarse)

KAWLZZVEASHKEUE  Engine Air Filter (Fine)

LK IE B Engine Water Filter
b hond

Element

K AHIHLIIIETE S Engine Oil Filter

BRIPHLIE Fuel Filter (Coarse)
WRITRG 8 Fuel Filter (Fine)
AR IRTE for Converter Filter

Hydraulic Oil Feeding
Filter

TR UE TS A

250 /INE/T A A B LA
JeF e

Change every 250 hours or a
month, whichever occurs first.

A-5549

500 /N2 AN A B L
el

Change every 500 hours or 2
months,  whichever occurs
first.

250 /ML AN A B L
el
Change every 250 hours or 1

month, whichever occurs first.

D17-002-02
B 50 /N, LUE [RIALIH—
i BT

Change after the first 50
hours, after that, change it
along with the engine oil each
time.

D638-002-01

H U 50 /N, LR 4 500 /)8
I DEELS

Change after the first 50
hours, after that, change it
every 500 hours.

D00-305-02

H U 50 /N, US4 500 /)8
IR DEELS

Change after the first 50
hours, after that, change it
every 500 hours.

500 /INFAE AR B, A5G
oAy 1

Change every 500 hours or
half a year, whichever occurs
first.

1000 /)N If /22 48 T 48 | L)
JeF i

Change every 1000 hours or
half a year, whichever occurs
first.

- 13-



W (MG

EHHEIPRIHS

U1 Page EGET RS (B 50) HI5 Model
000-07 Periodically Maintained Parts(Shanghai Diesel) S500F
1 2 3

il
i
’;’0:0:’0:0:‘:"}‘
e

N

el
I
’0"5’4":”‘
‘0"‘4,,;"‘
‘0"4,;“
X
Wl
W:‘o:o:'.‘r‘
"
0.’9".‘4::‘2‘

—14 -




TR RIFHEE XCMG

15 Model %,ﬁﬂéﬁﬁjﬁ%ﬁ:ﬁ%$(i%) Uit Page
S500F Periodically Maintained Parts(Shanghai Diesel) 000-08
P | FHUS AR Ko EiE 00 R
Sr.No.| Part No. Part Description Q'ty Change Intervals
1000 /)N /2 4F 5 46 | DA
JeB i

Hydraulic Oil Suction

9 803164216 | W IhMIHaE s .
Filter

1 |Change every 1000 hours or
half a year, whichever occurs

first.

1000 /INFt/Af AR B4, L
Hydraulic Oil Return seR itk

Filter 1| Change every 1000 hours or
half a year, whichever occurs
first.

P

1000 /INFt/Af AR B4, L
- - - oA

11803164217 | et gs e T Ol ol

e Change every 1000 hours or
half a year, whichever occurs
first.

10 | 803164329 | VLI I3

~15-






W (MG

BlaEL

Final Assembly Drawing

-17-



BURE

W (MG

o)
EpS
= o
(=)
> w
=
a0
§=
z
=
A
i ]
=2
=
® £
B <
=
=
=
[<B]
Mol
T
i
THJ\G

18-



il W MG
145 Model FEHAE L E LR Page
500F Final Assembly Drawing G00-02

Frs TS # R Kt #® I
No. Part No. Part Description Q'ty Remark

1 Iy ls%wer and Transmission |

ystem

2 A0 S Frame and Accessories 1

3 WHERS Hydraulic System 1

4 TAERHE Working Device 1

5 EES Brake System 1

6 B\ 5EGhE Controls and Cab 1

7 HARG Electrical System 1

8 HLEE Engine Hood 1

9 K52 Heati.ng System and Air |

Conditioner
10 FEAL T H. Attached Tools 1

-19-






1. N E5EHESE

Engine and Transmission System

-21-



Xcm BWhEEHREL

i Page KENHLARGE (BLESE ) 145 Model
G01-01 Engine System ( WD10G220E21) 500F

TR R AR

ORO

040

@

®
Q)
:’ g
®
.R
(o)
X & N
@ £ -
K » N
O )
2 o)
Q) o) “ 8
M : q ;
% > O 9

2
\\\
I
i
ll
L
A
| .
[
111213 7

16

3
Lra‘/l\t_
Mm
“'W?y
3
+ | 4
1
et
/]
0 111213ﬂﬁ/

- 22 -



— — . AR
BHSED RS XCMG
145 Model RAMLZRGE (BCHESE) it Page
500F Engine System ( WD10G220E21) G01-02

5 TS % PR B ®/ I
No. Part No. Part Description Q'ty Remark
1 | 800104942 REHL Engine 1 | WD10G220E21
2 | 252900315 RAMPLITKE Water Pipe 1
3 | 800306253 f’i%%‘fgﬁ’;%c Water Radiator 1
4 | 805000716 248 M12x30 Bolt 4 | GB/T5783-2000
5 | 805300018 HE 12 Washer 4 | GB/T93-1987
6 | 805300020 HE 12 Washer 4 | GB/T97.1-2002
7 | 805000028 24 M16x50 Bolt 11 | GB/T5783-2000
8 | 805300011 HE 16 Washer 11 | GB/T93-1987
9 | 805300013 HE 16 Washer 4 | GB/T97.1-2002
10 | 252108750 iS4 Hose 1
11 | 805000043 242 M10x30 Bolt 8 | GB/T5783-2000
12 | 805300014 HE 10 Washer 8 | GB/T93-1987
13| 805300017 HE 10 Water Pipe 8 | GB/T97.1-2002
14 | 251804706 FE R Left Bracket 1
15 | 251804707 i s Right Bracket 1
16 | 800305568 B XGYS01-13B 0il Radiator 1
17 | 252904543 iS4 Hose 1
18 | 251800859 AR A L Vibration Reduction 2
19 | 805000558 H2AE M14x110 Bolt 4 | GB/T5782-2000
20 | 805201504 H2HE M14 Nut 4 | GB/T889.1-2000
21 | 252101750 FEAALH AE Air Pipe 1

22 | 250200214 H Seal Washer 2

23 | 805300111 HE 16 Washer 7 | GB/T96.1-2002

23—




Xcm BAGE RS

JUf Page KAWLRG (B 4¢) 15 Model
G01-03 Engine System ( SC9D220G2B1) 500F

© © © @

W TTEEAR R B

U 1]

UJ

&

10

—24 -



— — s AR
BASED R XCMG
15 Model KANLRGE(BL - 29) 51 Page
500F Engine System ( SC9D220G2B1) G01-04

5 TS 24 PR Bt #OE
No. Part No. Part Description Q'ty Remark
1 | 800104962 KB Engine 1 |SC9D220G2B1
2 KAWL IKE Water Pipe 1| Rl
3| 800305592 f’i%i‘f@ﬁ% A Water Radiator 1
4 | 805000716 248 M12x30 Bolt 4 | GB/T5783-2000
5 | 805300018 HE 12 Washer 4 |GB/T93-1987
6 | 805300020 HE 12 Washer 4 | GB/T97.1-2002
7 | 805000028 248 M16x50 Bolt 11 | GB/T5783-2000
8 | 805300011 HE 16 Washer 11 |GB/T93-1987
9 | 805300013 HE 16 Washer 4 | GB/T97.1-2002
10 | 252108750 iS4 Hose 1
11 | 805000043 242 M10x30 Bolt 8 | GB/T5783-2000
12 | 805300014 HEl 10 Washer 8 |GB/T93-1987
13| 805300017 HEl 10 Washer 8 |GB/T97.1-2002
14 | 251804706 S Left bracket 1
15 | 251804707 x4 Right bracket 1
16 | 800305568 L. 0il Radiator 1
17 | 251800859 AR A Vibration reduction 2
18 | 805000558 2R M14x110 Bolt 4 | GB/T5782-2000
19 | 805201504 2EE M14 Nut 4 | GB/T889.1-2000
20 | 252101749 A Air Pipe 1

21 | 250200214 H Seal Washer 2

22 | 805300111 HE 16 Washer 7 | GB/T96.1-2002

—25—




Xcm BAGE RS

LR Page AR SR (B 4 ) 15 Model
G01-05 Radiator Assembly ( WD10G220E21) 500F
]
/::t—,%—ﬂ’////

s
M

\ /
KB a4
B N
(ha o
6
I 7

-26 -



— — . AR
PHE DR XC MG
HI5 Model HUHAS B (AL 49) YUt Page
500F Radiator Assembly ( WD10G220E21) G01-06
e | FHS 24 PR Bt ®/ I
No. Part No. Part Description Q'ty Remark
1 | 860112394 | JKAfi# Cap 1 | TT#A%0.7)
2 IKHk Engine Radiator 1 | XGSX01-77A-1301000
3 N Shroud 1 | XGSX01-77A-1301601
4 TKFAHIFT Link 2 | XGSX01-77A-1301910
5 WL Hydraulic Oil Radiator | 1 | XGSX01-77AY-130000
6 b2 Bracket 2 | XGSX01-77¢-1301600

27—



Xcm BAGE RS

LR Page AR SR (L1 48) 15 Model
G01-07 Radiator Assembly ( SC9D220G2B1) 500F

ﬁ—fi///
o @ T,

Kb &
T3

Sta )
:[P _M
5

S22 &

Bl (e

o P
6

o ANE | | iyl

L

- 28 —



— — . AR
PHE DR XCMG
#45 Model e S (S Jhi Page
500F Radiator Assembly ( SC9D220G2B1) G01-08
e FHUE 24 PR Bt #/ I
No. Part No. Part Description Q'ty Remark
1 | 860112394 TKA T Cap 1| I%%0.7)
2 IKHL Engine Radiator 1 | XGSX01-78A-1301000
3 X Shroud 1 | XGSX01-78A-1301601
4 TKFAHIFT Link 2 | XGSX01-77A-1301910
5 LIRSRTi N Hydraulic Oil Radiator 1 | XGSX01-77AY-1300000
6 b2 Bracket 2 |XGSX01-78A-1301700

—20_



Xcm BAGE RS

Y Page BRINAR S (251801410) 15 Model
G01-09 Fuel Tank Assy. 500F

° -0 -0

-30 -



— — s AR
BASED R XCMG
KI5 Model BRIMAR AR (251801410) Ui Page
500F Fuel Tank Assy. G01-10
5 TS %4 PR B ®
No. Part No. Part Description Q'ty Remark
1 | 251801411 HHVEEEEN Fuel Tank Housing 1
2 | 250200620 i 1 25 Cap for Oil Feed Port 1
805002278 PR Rrs Fuel Filter 1 | #EAC optional
3| 250200621 T Seal Washer 1| B 250200620
4 | 803164214 Whiit 0il Level Indicator 2
5 | 251801069 it Pin Shaft 2
6 | 175500338 AR M10x1 Grease Cup 2
7 | 251801072 Bk Hinge 2
8 | 805400049 4P 28 Snap Ring 2 | GB/T894.1-1986
9 | 805000022 2R M16x25 Bolt 1 | GB/T5783-2000
10 | 805301411 #HPE 16 Seal Washer 1
11| 803004300 fé?éfi_élg%“ 00 Fuel Filter Assy. 110030
12 | 803164100 g 45 Seal Washer 1 | JB/T982-1977
13| 252900311 R Cover 1
14 | 252100465 PRI Rubber Washer 1
15 | 805000017 24 M8x25 Bolt 8 | GB/T5783-2000
16 | 805302458 H1E 8 Washer 8 | GB/T93-1987
17 | 251801075 il Pedal 1
18 | 805000715 2R M12x25 Bolt 2 | GB/T5783-2000
19 | 805301285 g 12 Washer 2 | GB/T93-1987
20 | 805300020 g 12 Washer 2 | GB/T97.1-2002

-31-




W (MG

BAGE RS

Ui Page
GO1-11

T AR R (252100842)
Accelerator Pedal

15 Model
500F

-32-



BAEEH AL XCMG

KI5 Model T TES AL AL (252100842) Ui Page
500F Accelerator Pedal GO01-12

FF5 FHRT % PR it ®

No. Part No. Part Description Q'ty Remark
1| 803004130 T RN Throttle Control Lever 1 | SL(XZ)-1129002
2 | 805000031 2 M6x25 Bolt 5 | GB/T5783-2000
3 | 805300029 HIE 6 Washer 7 | GB/T97.1-2002
4 | 805300030 #HE 6 Washer 5 | GB/T93-1987
5 | 805200053 2L M6 Nut 2 | GB/T6170-2000
6 | 252100843 g Bracket 1

33—



W (MG

BAGE RS

51 Page
GO1-13

BN U I
Hydraulic Radiator Piping

15 Model
500F

S

Lj?

f
!

]

—34 -



145 Model W IS LR Page
500F Hydraulic Radiator Piping G01-14
Frs TS 4 R Kt #® I
No. Part No. Part Description Q'ty Remark
1 | 251800462 A B Hose Assy. 1
2 | 251800461 A B Hose Assy. 1
3| 803164295 ek Joint 1

~35-—



Xcm BAGE RS

JUf Page XU TS B -5 Model
GO1-15 T/C Radiator Pipe 500F

- 136 -



— — s AR
BASED R XCMG
TS5 Model XA TH A YUt Page
500F T/C Radiator Pipe G01-16
5 TR % i Kt #OE
No. Part No. Part Description Q'ty Remark
1 | 803164301 ek Joint 2 |LH28L
2 | 803164314 ke Clamp 2 3700935
3| 805000033 24 M8x16 Bolt 2 | GB/T5783-2000
4 | 805300010 g 8 Washer 2 | GB/T93-1987
5 | 252900988 JREAE B Hose 1
6 | 252900989 JREAE B Hose 1
7 | 252101153 ek Joint 2

-37 -



W (MG

WG E RS

LR Page
GO1-17

KBTI
Pipe of Flywheel Shell

15 Model
500F

{

i
|
@ﬁy

38—



W (MG

A5 s R
TS5 Model AT LR Page
500F Pipe of Flywheel Shell GO1-18

5 TS 4 PR it ®
No. Part No. Part Description Q'ty Remark

1 | 250400122 IENCEDSS Hose Joint 1

2 | 250400125 g Hose 1

3 | 801902706 ANFEFERE 16-25  Clamp 2 |QC/T619-1999

-39 —



W (MG

BAGE RS

JUf Page
GO01-19

WAL R G

Transmission System

15 Model
500F

—40 -



BAEEH AL XCMG

15 Model WAL 225t Uk Page
500F Transmission System G01-20
5 TS %4 PR e %
No. Part No. Part Description Q'ty Remark
1 | 805002236 H2AE AM10x1x20 Bolt 12 | GB/T899-1988
2 | 805301284 #4810 Washer 16 |GB/T93-1987
3| 805200090 2RE M10x1 Nut 12 | GB/T6171-2000
4 | 805000014 2R M12x45 Bolt 12 | GB/T5783-2000
5 | 805301285 HE 12 Washer 14 | GB/T93-1987
6 | 250300363 PSSR S Transmission Case Assy. | 1
7 | 251800747 BX S Bracket 1
8 | 805000029 244 M10x40 Bolt 2 | GB/T5783-2000
9 | 250200519 Hilahes Brake 1 onh
10 | 250200772 Ty 0il Feed Pipe 1
11 | 803164020 JBEAE B45x420 Hose 1 | JB/T8406-2001
12 | 250200198 AR Plate 1
13| 805002174 242 M10x30 Bolt 4 | GB/T21-1976
14 | 801100042 0 JEHE 45x3.5 O-Ring 1 | GBI235-76
15 250200162 #H Washer 1

-41 -



W (MG

BAGE RS

LR Page
GO1-21

WA

Transmission Support

15 Model
500F

42—



BAEEH AL XCMG

TS5 Model XA B2 S A LR Page
500F Transmission Support G01-22
Frs T # i Bt #® I
No. Part No. Part Description Q'ty Remark
1 805000497 242 M18x40 Bolt 8 | GB/T5783-2000
2 805300039 HpE 18 Washer 8 | GB/T93-1987
3 251800862 ! Bracket 2
4 | 251801405 IR R Shock Absorber Upper Bushing | 2
5 | 251801406 IIRAT T 8 Shock Absorber Lower Bushing | 2
6 250200228 HpE Washer 2
7 805000481 1242 M20x180  Bolt 2 | GB/T5782-2000
8 805201518 1R M20 Nut 2 | GB/T6182-2000

—43 -



W (MG

BAGE RS

LR Page
G01-23

DRI A L
Filter Assembly

15 Model
500F

—44 —



— — s AR
BASED R XCMG
15 Model NEIE AL de Y1 Page
500F Filter Assembly G01-24
Iig TR % s B %
No. Part No. Part Description Q'ty Remark
1 | 803165983 3k Joint 2
2| 251400232 R M Hose Assy. 2
3 | 803164550 3k Joint 2
4 | 250200144 VBT £ Filter o
5 | 805000029 1244 M10x40 Bolt 2 | GB/T5783-2000
6 | 805300014 P 10 Washer 2 | GB/T93-1987
7 | 805300017 P 10 Washer 2 | GB/T97.1-2002
8 | 805200048 2R} M10 Nut 2 | GB/T6170-2000
9 | 251400230 oy Bending Pipe 1

—45 —




W (MG

15 Model

500F

=
=
g
Kz
%A
&=
s}
R &
-
Z 5
= 2
R <
= 3
-
‘=
a
%
las]
~ 9
= 2
=

—46 —



B ESEH RS X@M@

15 Model X ShAT FAE Bl Ll e DAY Page
500F Driven Axle and Shaft Assembly GO1-26

5 TS % s it w1

No. Part No. Part Description Q'ty Remark
1 | 800302218 el 23.5-25 Tire 4 | GB/T2980-1991
2 | 800302254 LS8 Front Axle Assy. 1
3 | 805002857 24 M30x2x150 Bolt 8 | GB/T5785-2000
4 | 805201526 LR M30x2 Nut 16 | GB/T889.2-2000
5 | 805002117 2 M14x1.5%45 Bolt 12 | GB/T5785-2000
6 | 805300144 HPE 14 Washer 12 | GB/T97.1-2002
7 | 805201527 H2EE M14x1.5 Nut 20 | GB/T889.2-2000
8 | 805002100 B2HE M12x1.25%55  Bolt 4 | GB/T5785-2000
9 | 805301285 HPE 12 Washer 4 | GB/T93-1987
10 | 800302255 JE b Uk Rear Axle 1

251300100 Ja e S (DY) Rear Axle Assy. 1 | #EML optional

11 | 805004628 24 M30x2x100 Bolt 8 | GB/T5785-2000

—47 -



W (MG

BAGE RS

Ui Page
G01-27

BiAL2%1(251800154-101148)

Front Transmission Shaft

15 Model
500F

—48 —



—
_ E - 47 \ Y
U Model %30 31(251800154-101148) LAY Page
500F Front Transmission Shaft GO1-28
Frs FHACT # i Kt #® I
No. Part No. Part Description Q'ty Remark
1 H AL 2L Flange Fork 1
2 | 860118445 TR Crossing Shaft Assy. 2 |HW-CA1160K2B
530F.1.2 i)
3 T35 X Universal Joint Fork 1 | X Universal joint
fork
4 ik Shaft Pipe 1
. 530F.1.2 1t il
5 izl Spline Shaft 1 Spline shaft
6 e Cover Sleeving 1 S30F.1.2 TFE
Cover sleeving
7 801100336 R M10x1 Grease Cup 1 |JB/T7940.1-1995
- . 530F.1.2 # 8 X
8 HEPTIB'e Sliding Fork 1 Sliding fork
. 530F.1.2 &4 X
2R Y P
9 825 W Flange Fork 1 Flange fork
10 P4l 48 Snap Ring 8

—49 —




Xcm BAGE RS

Ui Page H& 8 H(251800154-101493) KI5 Model
G01-29 Front Transmission Shaft 500F

-50 -



— — . AR
BASED R XCMG
#1453 Model Hi%5h%H(251800154-101493) TR Page
500F Front Transmission Shaft G01-30
5 TS 24 PR it ®/ I
No. Part No. Part Description Q'ty Remark
1 R Flange Fork 1 |500F(11).03.1-01
2 ACEE A ZH 4 Spline Shaft 1 | 500F(IT).03.1-02
3 Bl 2 Dust—Proof Washer 1
4 fes XL Spline Fork 1 | 500F(I1).03.1-03
5 | 860118446 J7 145 A A gﬁﬁfvtef:slyj oint Crossing | 1| posni42
6 BiR Lock Washer 4 |530F.1.2-05
7 R Flange Fork 1 |530F.1.2-01
8 TR Cover 4 |530F.1.2-04
9 H2H4E M8x16 Bolt 8 | GB/T5782-2000
10 | 801100336 AR M10x1 Grease Cup 1 | JB/T7940.1-1995

-51 -




W (MG

BAGE RS

51 Page
GO1-31

JE &8 H(251800155-101148)

Rear Transmission Shaft

15 Model
500F

-5 _



—
R \Y
15 Model e A& E1(251800155-101148) Ui Page
500F Rear Transmission Shaft G01-32
Frs FHACT # R Kt #® I
No. Part No. Part Description Q'ty Remark
1 3238 Flange Fork 1 | 530F.1.2-1
2 801100336 AR M10x1 Grease Cup 1 | JB/T7940.1-1995
3 HEPTIB'e Sliding Fork o |P30KL3 HEIX
sliding fork
4 T Spline Shaft | |S30F.1.3 fEER
spline shaft
5 B Spring Washer 8
6 B Spring Washer 8
7 | 860118447 TR Crossing Shaft Assy. 1 | T160D-00
8 T35 X Universal Joint Fork 1 |540F.3.1-02
9 | 860118445 TR Crossing Shaft Assy. 1 |HW-CA1160K2B
10 P4RE 48 Snap Ring 4

~53—




Xcm BAGE RS

TR Page 5 (251800155-101493) 15 Model
G01-33 Rear Transmission Shaft 500F

))))))))))))l)

N

4
10

— 54 —



— — . AR
B EERDRG v CMG
15 Model e A& E1(251800155-101493) T Page
500F Rear Transmission Shaft G01-34
5 TS 24 PR it ®/ I
No. Part No. Part Description Q'ty Remark
1 | 860118448 T +F5ER  Universal Joint Cross Shaft| 1 |G5-7126
2 ACEE A ZH 4 Spline Shaft 1 | 500F(II).03.2-01
3 Bl 2 Dust—Proof Washer 1
4 AEEE S Spline Fork 1 | 500F(IT).03.2-02
5 | 860118446 A R gﬁl;fvtef::yj oint Crossing 1 I poen142
6 R Flange Fork 1 | 530F.1.2-01
7 TR Cover 4 |530F.1.2-04
8 BiR Lock Washer 4 |530F.1.2-05
9 | 805000033 H2HE M8x16 Bolt 8 | GB/T5783-2000
10 | 801100336 AR M10x1 Grease Cup 1 | JB/T7940.1-1995

-55-



W (MG

#549(800302356)
Rim Assembly




PHE DR N
Y, CMG
#145 Model 4:114(800302356) 1Y Page
500F Rim Assembly G01-36

FF5 FHRT £ PR Bt #® I
No. Part No. Part Description Q'ty Remark

1 | 250400167 LE N Rim Base 1 |ZL50E.5.1.1
2 | 250400164 il Lock Ring 1 | ZL50E.5.1-1
3| 250400165 VIR Side Ring 1 |ZL50E.5.1-2

—57—






2. F R 5[

Frame and Accessories

~59—



XCMG ERE

% Page £ 4 (251801486) #15 Model
G02-01 Platform Assembly 500F

=/
Ja%E

VRN IR
®
© o0
e 00
¢ o0
e 00
° 00
e o0
o)
1]
[ [ ]
0
e o 0
00
¢ o0
e o0
©c oo
- -]
0
27,

26

14 15 16/ 17/ 18 19 20 21 22 23 24 25

oflo
offo
Rl 7

—60 -



AR
5 XCMG
15 Model B (251801486) 51 Page
500F Platform Assembly G02-02

5 TS 24 PR H ®/
No. Part No. Part Description Q'ty Remark
1 | 253000638 HHetR Right Fender 1
2 | 805000715 2R M12x25 Bolt 6 | GB/T5783-2000
3| 805300020 HE 12 Washer 22 | GB/T97.1-2002
4 | 805301285 g 12 Washer 22 | GB/T93-1987
5 | 252101013 kT4 Right Lamp Protector 1
6 | 251804917 [EIETal = Front Fence 2
7 | 805000048 2L M12x35 Bolt 16 | GB/T5783-2000
8 | 251804927 Hag Left Platform 1
9 | 805000017 2L M16x35 Bolt 8 | GB/T5783-2000
10 | 805301322 HE 16 Washer 8 | GB/T97.1-2002
11 | 805300011 HE 16 Washer 8 | GB/T93-1987
12 | 251804925 VRN il = Right Rear Fence 1
13| 253000634 AEPieti Left Fender 1
14 | 805000727 24 M10x25 Bolt 8 | GB/T5783-2000
15 | 805300017 HE 10 Washer 8 | GB/T97.1-2002
16 | 805300014 HE 10 Washer 8 | GB/T93-1987
17 | 803164974 Ak 4 Left Lamp Protector 1
18 | 805000018 2 M8x20 Bolt 8 | GB/T5783-2000
19 | 805300069 g 8 Washer 8 | GB/T97.1-2002
20 | 805300010 g 8 Washer 8 | GB/T93-1987
21 | 805200045 2R M8 Nut 8 | GB/T6170-2000
22 | 805000010 2 M5%20 Bolt 3 | GB/T5783-2000
23 | 805300109 P 5 Washer 3 | GB/T93-1987
24 | 805300119 HE 5 Washer 3 | GB/T97.1-2002
25 | 251801374 TR Cover 1

26 | 251804921 EH4 Left Platform 1

27 | 251804919 VIl Tl i Left Rear Fense 1

-6l -




XCMG ERE

RS Page AT 2R84 (251804287) 15 Model
G02-03 Front Frame Section 500F

—62 —



RS XCMG

-2 Model ﬁﬁi?&%ﬁﬁ:}’@S 1804287) 51 Page
500F Front Frame Section G02-04

5 TS %4 s e % OIE
No. Part No. Part Description Q'ty Remark

1 | 251804276 IR Front frame 1

2| 251400270 o ST B Y g&gﬁgﬂﬁrﬁn 1

3 | 805000022 2 M16x25 Bolt 7 | GB/T5783-2000

4 | 805300011 HPE 16 Washer 7 | GB/T93-1987

5 | 805300111 HPE 16 Washer 7 | GB/T96.1-2002

6 | 801100336 AR M10x1 Grease Cup 9 | JB/T7940.1-1995

7 | 251800308 ) L Joom-frame 2

8 | 805000716 B M12x30 Bolt 8 | GB/T5783-2000

9 | 805300018 HPE 12 Washer 24 | GB/T93-1987

10 | 805000681 2 M12x65 Bolt 16 | GB/T5782-2000

11 | 250300136 % Flange 1

12 | 801100116 0 JEIE 75%3.1 O-Ring 1 |GB/T1235-1976

13 | 800511238 é%ffﬁﬂf_‘ms Joint Bearing 2 |GB/T9163-2001

14 | 250300138 A Lower Flange 1

15 | 251804280 et Upper Articulation Pin 1

16 | 250200730 B Washer 6

17 | 251804416 ARk Grease Cup Bent Joint 2

18 | 250300141 ®= Flange 1

19 | 803164050 0 JE% 118 85x3.1  O-Ring Sealing 1 |GB/T1235-1976
20 | 250300140 A Lower Flange 1

21 | 250300139 prlic Washer 1

22 | 805002117 24 M14x1.5x45  Bolt 4 | GB/T5785-2000
23 | 805300033 g 14 Washer 4 | GB/T93-1987
24 | 251804409 AR Pressing Plate 1

25 | 251804285 TR Lower Articulation Pin 1

- 63 -



XCMG ERE

RS Page AT 2R84 (251804287) 15 Model
G02-05 Front Frame Section 500F

— 64 —



RS XCMG

-2 Model E‘ﬁi;’;@%ﬁﬁ:}’(251804287) Thg Page
500F Front Frame Section G02-06
5 TS %4 PR B ®
No. Part No. Part Description Q'ty Remark
26 | 251804286 FHRE R LR Slotted Nut 1
27 | 805600097 4 6x70 Cotter Pin 1 |GB/T91-2000
28 | 251800309 LR LR f\‘;fi‘g‘uﬁﬁﬁdl‘jfnﬁame 2
29 | 805000033 24 M8x16 Bolt 2 | GB/T5783-2000
30 | 805300010 HIE 8 Washer 2 | GB/T93-1987
31 | 803604600 28+ 6600906-A1  Clamp 2
32 | 251804278 eIk 0il Injection Pipe 2
33 | 250200189 TE VR A Bolt 2
34 | 251400276 ) Steering Pin 2
35 | 251804283 TR Cover 1
36 | 805300113 HPE 12 Washer 4 | GB/T96.1-2002
37 | 269900194 kLSS Adjusting Washer 8
38 | 269900193 kLSS Adjusting Washer 6
39 | 805200165 12 6 Nut 1 | GB/T5649-1985

- 65 -



W (MG

RS

51 Page
G02-07

JE IRy

Rear Frame Section

15 Model
500F

— 66—



AR
-5 Model R 51 Page
500F Rear Frame Section G02-08
5 TS %4 s B %

No. Part No. Part Description Q'ty Remark
Fci S & sl

1 | 251804784 Ja G4 Rear Frame 1 | equipped with
Weichai engine
Bic_[- 5e & Bl

251804688 EEE Rear Frame 1 | equipped with

Shangchai engine

2 251804408 IR Counterweight 1

3 | 805200124 H2RE M36x3 Nut 2 | GB/T6171-2000

4 | 805300077 HJE 36 Washer 6 | GB/T93-1987

5 | 805300047 HJE 36 Washer 6 | GB/T97.1-2002

6 | 805002114 244 M36x3%300 Bolt 2 | GB/T5785-2000

7 | 252100775 5|5 Drawing Pin 1 | BEHL T HAF belt

8 | 251500140 kLSS Adjusting Washer 4

9 | 805002113 24 M36x3%280 Bolt 2 | GB/T5785-2000

10 | 250200492 (NERE Sub—Frame 1

11 | 805000699 2R M14x25 Bolt 4 | GB/T5783-2000

12 | 805301295 g 14 Washer 4 | GB/T93-1987

13| 805300121 g 14 Washer 4 | GB/T96.1-2002

14 | 250200730 B Washer 4

15 | 250200189 TE VR A Bolt 2

16 | 251800602 eIk 0il Feed Pipe 1

17 | 801100336 AR M10x1 Grease Cup 4 | JB/T7940.1-1995

18 | 805000033 24 M8x16 Bolt 6 | GB/T5783-2000

19 | 805300010 g 8 Washer 3 |GB/T93-1987

20 | 803604600 Ek Clamp 5

21 | 250200456 (NERSC Sub—Frame Pin 2

22 | 250200493 = Sleeve 2

23 | 250200178 Hh Washer 2

24 | 269900185 kLSS Adjusting Washer 2

- 67 -




W (MG

ERSHHF

51 Page
G02-09

JE IRy

Rear Frame Section

15 Model
500F

— 68 —



AR
5 XCMG
145 Model Jo B 5y LR Page
500F Rear Frame Section G02-10

5 TS %4 PR B ®
No. Part No. Part Description Q'ty Remark
25 | 251800601 eIk 0il Feed Pin 1

26 | 251500108 B Spring Pin 2

27 | 805601624 5 B32x70 Pin 2 | GB/T882-1986
28 | 251800380 B Linkage Bar 1

29 | 251901033 PR Adjusting Washer 4

30 | 251400276 ) Steering Pin 2

31 | 805300011 HE 16 Washer 2 | GB/T96.1-2002
32 | 805301286 #PE 16 Washer 2 | GB/T93-1987
33 | 805000022 2 M16x25 Bolt 2 | GB/T5783-2000

— 69—




W (MG

RS

T Page Bl B4 (251804408) 15 Model
G02-11 Counterweight 500F
o
= © °
2 )

MR A

-70 -



AR
5 XCMG
15 Model fic B4 (251804408) T Page
500F Counterweight G02-12
5 TS 24 PR H ®/
No. Part No. Part Description Q'ty Remark
1 | 251804381 fic 5 Counterweight 1
2 | 251804380 HE S Seal 2 |JT-05B
3 | 251804394 Ll Lock 2
4 | 805100266 PRET M4x12 Screw 10
5 | 805000033 2% M8x16 Bolt 16
6 | 805301283 g 8 Washer 20 | GB/T93-1987
7 | 805300069 HE 8 Washer 24 | GB/T97.1-2002
8 | 252904972 T HAER Cover For Tool Box (R) 1
9 | 250700106 ffEHk T4 Rear Grip (R) 1
10 | 805300013 HE 16 Washer 4 | GB/T97.1-2002
11 | 805300011 HE 16 Washer 4 | GB/T93-1987
12 | 805000051 2R M16x40 Bolt 4 | GB/T5783-2000
13 | 252100432 ANEE Lamp Rear Cover 2
14 | 805100056 IRET M5x12 Screw 8 | GB/T67-2000
15 | 805300119 i 5 Washer 8 | GB/T97.1-2002
16 | 252100428 KT4R Lamp Protector 2
17 | 252904973 ZEH A Battery Cover (L) 1
18 | 250700111 KR T4 Rear Grip (L) 1
19 | 805600029 5 2%25 Pin 2 | GB/T91-2000
20 | 252100434 PEFT Support Pole 2
21 | 805200045 2HE; M8 Nut 4 | GB/T6170-2000
22 | 250900221 B AW Lock Angled—Steel 2
23 | 250900222 % e Lock Bolt 4
24 | 250200241 PRIEHR 11x550%330  Rubber Plate 2
25 | 250900223 Pt 1 Spacing Plate 1 2
26 | 250900224 Pt 11 Spacing Plate 11 2
27 | 250900225 HpR Rubber Plate 1

71 -




W (MG

RS

T Page Bl B4 (251804408) 15 Model
G02-13 Counterweight 500F
o
= © °
2 )

MR A

—-72 -



#145 Model Bl B4 (251804408) 1A Page
500F Counterweight G02-14

5 FHAT # i Kokt #
No. Part No. Part Description Q'ty Remark
28 | 805200048 IREE M10 Nut M10 4 GB/T6170-2000
29 | 805300014 #HPE 10 Washer 10 4 GB/T93-1987
30 | 805300102 #HE 10 Washer 10 4 GB/T96.1-2002
31 | 252904970 ®F Armrest 2

-73 =






3.FBERSG

Hydraulic System

-75 -



W (MG

KIEFR%

51 Page
G03-01

TAERE R SE(251801304) (—HK)
Working Hydraulic System (Two)

15 Model
500F

G

16

=

2 )

27

g &)
I " 14
5 &
O

-76 —



. AR
715 Model TAERE RS (251801304 ) (—HkF) i Page
S00F Working Hydraulic System (Two) G03-02
5 TS %4 s B ®
No. Part No. Part Description Q'ty Remark
3030
1 | 803004341 FH2lymEL XGYGO1-137 Tilt Cylinder 1 101210
101512
2 | 803166449 Bk Plug 3
3 | 251804934 P Cover 1
4 | 805000169 24 M12x70 Bolt 4 | GB/T5783-2000
5 | 805300018 HPE 12 Lock Washer 28 | GB/T93-1987
6 | 801100066 0 JE % %$ 18 42.5x3.55  O-Ring Sealing 2 | GB/T3452.1-1992
7 | 252900499 WA Steel Tube 1
8 | 251800621 JREAE K Hose Assy. 1
9 | 805000043 24 M10x30 Bolt 12 | GB/T5783-2000
10 | 805300014 #PE 10 Lock Washer 51 |GB/T93-1987
11 | 269900200 U JE 12k U-Bolt 4 | TLO08007
12 | 805300017 #PE 10 Washer 12 | GB/T97.1-2002
13 | 805200048 2RE M10 Nut 20 | GB/T6170-2000
14 | 803164271 AN Flange 11
15 | 251801422 JREAE K Hose Assy. 2
16 | 803013061 ESIEEL Left Boom Cylinder L300
17 | 251800871 WA Steel Tube 1
18 | 251800872 WA Steel Tube 1
19 | 801100067 0 JE# &t 50x3.1 O-Ring Sealing 1 | GB/T1235-1976
20 | 251800301 R, Oil Return Tube 1
21 | 251800152 L% DF32D2(S00F)  Multi-Way Valve 1o oe
22 | 251801419 A B Hose Assy. 2
23 | 805000051 244 M16x40 Bolt 7 | GB/T5783-2000
24 | 805300011 #PE 16 Lock Washer 7 | GB/T93-1987
25 | 251800623 JREAE B Hose Assy. 1

-77 -




T Page TAERE RS (251801304 ) (—HkF) A5 Model
G03-03 Working Hydraulic System (Two) 500F

9 a &)
3 2 <> 519
5 &I L[ 0
d D 27 61

=
=

78 —



. AR
715 Model TAERERSE(251801304) (—Hk) % Page
S00F Working Hydraulic System (Two) G03-04
5 TS %4 PR B ®

No. Part No. Part Description Q'ty Remark
26 | 805000048 2R M12x35 Bolt 8 | GB/T5783-2000
27 | 251800624 R, 0il Return Tube 1
28 | 803164126 0 JE#% % 61.5%3.55  O-Ring Sealing 1 |GB/T3452.1-1992
29 | 251801306 W R AR Hydraulic Oil Tank 1
30 | 252900285 oAk Split Flange 1
31 | 251800303 W AN 0il Suction Tube 1
32 | 801100269 0 JE#%%f18 75x3.55  O-Ring Sealing 1 | GB/T3452.1-1992
33 | 805302233 24 M12x35 Bolt 4 | GB/T899-1988
34 | 805300020 HE 12 Washer 4 | GB/T97.1-2002
35 | 805200049 2R M12 Nut 8 | GB/T6170-2000
36 | 803004104 TAEZE CBGJ2080H Working Pump 1 %8(1)8&5)

101107
37 | 252100847 ioEa ! Seal Packing 1
38 | 251800625 HR e 0il Outlet Tube 1
39 | 805000168 2L M10x65 Bolt 1 | GB/T5783-2000
40 | 801100148 0 JE% 118 40x3.55 O-Ring Sealing 1 |GB/T3452.1-1992
41 | 803164272 pERAiN Flange Assy. 6
42 | 251804649 B N Hose Assy. 1
43 | 251800627 B EUN Hose Assy. 1
44 | 251804651 RiiEoN 0il Block 1
45 | 805002828 24 M10x85 Bolt 4 | GB/T901-1988
46 | 251800873 WA Steel Tube 1
47 | 251800874 WA Steel Tube 1
48 | 803013062 fg@%ﬁﬁ%w Cylinder T o
49 | 251800875 R Plank 1
50 | 805000727 HEAE M10x25 Bolt 8 | GB/T5783-2000

-79 —




T Page TAEREFRS0(251801304) (—HF) RIS Model
G03-05 Working Hydraulic System (Two) 500F

9 a &)
3 2 <> 519
5 &I L[ 0
d D 27 61

=
=

—-80-



. AR
715 Model TAERE RS (251801304 ) (—HkF) % Page
S00F Working Hydraulic System (Two) G03-06
5 TS %4 PR B ®
No. Part No. Part Description Q'ty Remark
51 | 251804652 R Plank 1
52 | 251400306 AT Plank 2
53 | 251400307 BRIBEHR Rubber Plate 4
54 | 805000562 24 M10x100 Bolt 8 | GB/T901-1988
55 | 251400308 R Plank 1
56 | 805000017 2% M8x25 Bolt 6 | GB/T5783-2000
57 | 805300010 HE 8 Lock Washer 10 | GB/T93-1987
58 | 803164026 K B 45x540 Hose 1 | JB/T 8406-2001
59 | 801902714 NS 51-70 Clamp 2 QC/T619-1999
60 | 251800363 W N 0il Suction Tube 1
61 | 805000373 2 M12x80 Bolt 4 | GB/T5783-2000
62 | 269900181 oAk Split Flange 3
63 | 801100133 0 JE % %118 34.5x3.55 O-Ring Sealing 3 |GB/T3452.1-1982
64 | 805000062 2 M10x35 Bolt 8 | GB/T5783-2000
65 | 805002249 24 M12x120 Bolt 2 | GB/T901-1988
66 | 805000045 HEAE M12x40 Bolt 4 | GB/T5783-2000
67 | 805002252 24 M12x200 Bolt 2 | GB/T901-1988
68 | 251901597 e Pipe Clamp 2
69 | 251800434 e Steel Tube 1
70 | 252900498 TR Indicator 1
71 | 252900850 P Cover 1
72 | 251800722 SN Joint Block 1
73 | 252900300 e Pipe Clamp 1
74 | 252900301 BB e Rubber Pipe Clamp 1
75 | 805000033 2% M8x16 Bolt 4 | GB/T5783-2000

—81-




T Page TAERE RS (251801304 ) (—HkF) A5 Model
G03-07 Working Hydraulic System (Two) 500F

9 a &)
3 2 <> 519
5 &I L[ 0
d D 27 61

=
=

-82 -



IS Model TARRE £5(251801304) (1K) Ui Page
S00F Working Hydraulic System (Two) G03-08
5 TS %4 PR it ®
No. Part No. Part Description Q'ty Remark
76 | 805300013 HE 16 Lock Washer 7 | GB/T97.1-2002
77 | 251800813 JREAE B Hose Assy. 1
78 | 251800876 R Plank 1
79 | 251804305 ISR ET Valve Installation Plank 1
80 | 805300113 HE 12 Washer 4 | GB/T96.1-2002

83—



% Page =A% (251804437) 15 Model
G03-09 Three—Link Pipe 500F
o)
N
X 16 ¥\
15
13
12
12 &
N ’
7 : 7
N0 L.
i 16
14
3
1
715 16 12 ‘wt.h‘
12 ‘!:l'& & 7
i 16
14
! 17

84—



. AR
715 Model R (251804437) T Page
500F Three-Link Pipe G03-10
5 TS %4 PR B ®
No. Part No. Part Description Q'ty Remark
1 | 252101055 LA Left Oil Pipe 1
2 | 803004103 43BEi DF32D3 Distribution Valve 1
3 | 251800435 B N Hose Assy. 2
4 | 251804438 WA Steel Tube 1
5 | 801100037 0 JE#%%$18 38.7x3.55  O-Ring Sealing 2 | GB/T3452.1-1992
6 | 251801354 A R Hose Assy. 1
7 | 251804440 WA Steel Tube 1
8 | 803164272 h Flange 3
9 | 805000062 2 M10x35 Bolt 12 | GB/T5783-2000
10 | 805300014 HE 10 Lock Washer 12 | GB/T93-1987
11 | 252101049 T Right Tube 1
12 | 250200250 U JEIR e M8 U-Bolt 10
13| 251800439 fi] 7 A Fixing Plank 2
14 | 805200045 2E; M8 Bolt 20 | GB/T6170-2000
15 | 805300069 HE 8 Washer 20 | GB/T97.1-2002
16 | 805300010 HE 8 Lock Washer 20 | GB/T93-1987
17 | 252100663 fi] 7 A Fixing Plank 8
18 | 251804418 SR 2 S A Dt %ﬁﬁ‘;‘“‘m 1
19 | 805000048 2R M12x35 Bolt 4 | GB/T5783-2000
20 | 805300018 g 12 Lock Washer 4 | GB/T93-1987
21 | 805300113 g 12 Washer 4 | GB/T96.1-2002
22 | 251804935 P Cover 1
23 | 805000033 24 M8x16 Bolt 2 | GB/T5783-2000

-85 -




JUHE Page TAEWRE RS0 (251801355) =Bk A5 Model
G03-11 Working Hydraulic System 500F
5010 71

6\ A
!

14 HERES
P
22
.
15
50
49 =

1

RN :

86—



. AR
15 Model TAEW T £ 55(251801355) =1k % Page
500F Working Hydraulic System G03-12
5 TS 24 PR it ® O
No. Part No. Part Description Q'ty Remark
1 | 803004341 B} hiEL Cylinder 1 :1)’8?210
101512
2 | 803166449 B3k Plug 3
3 | 251800876 R Plank 1
4 | 805000169 2 M12x70 Bolt 4 | GB/T5783-2000
5 | 805300018 12 Lock Washer 28 | GB/T93-1987
6 | 801100066 0 % 1P 42.5x3.55  O- Ring 2 | GB/T3452.1-1992
7 | 252900499 WA Tube 1
8 | 251800621 JEAE S Hose 1
9 | 805000043 248 M10x30 Bolt 12 | GB/T5783-2000
10 | 805300014 P 10 Lock Washer 47 | GB/T93-1987
11 | 269900200 U JE gk U-Bolt 4 | TLO08007
12 | 805300017 P 10 Washer 12| GB/T97.1-2002
13| 805200048 24 M10 Nut 20 | GB/T6170-2000
14 | 803164271 prRAiN L Split Flange 11
15 | 251801422 A B, Hose 2
16 | 803013061 ZEE BT Boom Cylinder i ?’gj’;o
17 | 251800871 WA Tube 1
18 | 251800872 WA Tube 1
19 | 801100067 0 JE# &t 50x3.1 O- Ring 1 | GBI1235-76
20 | 251800301 R, Tube 1
21 | 251800813 JREAE B Hose 1
22 | 251801419 B BN Hose 2
23 | 805000051 2 M16x40 Bolt 7 | GB/T5783-2000
24 | 805300011 HE 16 Lock Washer 7 | GB/T93-1987
25 | 251800623 JREAE B Hose 1

- 87 -




JUHE Page TAEWRE RS0 (251801355) =Bk A5 Model
G03-13 Working Hydraulic System 500F
5010 71

6\ A
!

14 HERES
P
22
.
15
50
49 =

1

RN :

—88—



. AR
A5 Model TAEMRE RS (251801355) =k JURD Page
500F Working Hydraulic System G03-14
5 TS 24 PR H ®/
No. Part No. Part Description Q'ty Remark
26 | 805000048 2R M12x35 Bolt 8 | GB/T5783-2000
27 | 251800624 R, Tube 1
28 | 803164126 0 JE% 18 61.5x3.55 O-Ring 1 | GB/T3452.1-1992
29 | 251801306 WM A Tank 1
30 | 252900285 oAk Split Flange 1
31 | 251800303 W AN Tube 1
32 | 801100269 0 JE% 118 75%3.55 O-Ring 1 | GB/T3452.1-1992
33 | 805302233 24 M12x35 Bolt 4 | GB/T899-1988
34 | 805300020 g 12 Washer 4 | GB/T97.1-2002
35 | 805200049 2R M12 Nut 8 | GB/T6170-2000
36 | 803004104 TR Gear pump 1| 100015 101080
37 | 252100847 ioEa ! Seal packing 1
38 | 251800625 Hm e Tube 1
39 | 805000168 2 M10x65 Bolt 1 | GB/T5783-2000
40 | 801100148 0 B4 E} 8 40%3.55 O-Ring 2 |GB/T3452.1-1992
41 | 803164272 prRAiN L Flange 6
42 | 805300013 HE 16 Lock Washer 7 | GB/T97.1-2002
43 | 251800627 B N Hose 1
44 | 805000033 2% M8x16 Bolt 2 | GB/T5783-2000
45 | 252900301 BRI e Pipe Clamp 1
46 | 251800873 WA Tube 1
47 | 251800874 e Tube 1
48 | 803013062 A T Cylinder 1 13030 101210
49 | 251800875 R Plank 1
50 | 805000727 HEAE M10x25 Bolt 8 | GB/T5783-2000

—89—




JUHE Page TAEWRE RS0 (251801355) =Bk A5 Model
G03-15 Working Hydraulic System 500F
5010 71

=
b\ ao A
6\ A

sl
!

14 HERES
P
22
.
15
50
49 =

1

u%¢~@ 

90—



. AR
715 Model TAEMREZRS:(251801355) =Bk U Page
S00F Working Hydraulic System G03-16
5 TS %4 PR it ®
No. Part No. Part Description Q'ty Remark
51 | 251804652 R Plank 1
52 | 251400306 AT Plank 2
53 | 251400307 IR Rubber Plate 4
54 | 805000562 24 M10x100 Bolt 8 | GB/T901-1988
55 | 251400308 R Plank 1
56 | 805000017 2L M8x25 Bolt 6 | GB/T5783-2000
57 | 805300010 HPE 8 Lock Washer 8 | GB/T93-1987
58 | 803164026 K B 45x540 Hose 1 | JB/T 8406-2001
59 | 801902714 NS 51-70 Clamp 2 | QC/T619-1999
60 | 251800363 W AN A Tube 1
61 | 805000373 2 M12x80 Bolt 4 | GB/T5783-2000
62 | 269900181 oAk Split Flange 3
63 | 801100133 0 % 1P 34.5x3.55 O-Ring 3 | GB/T3452.1-1982
64 | 805000062 2 M10x35 Bolt 8 | GB/T5783-2000
65 | 805002249 24 M12x120 Bolt 2 | GB/T901-1988
66 | 805000045 24 M12x40 Bolt 4 | GB/T5783-2000
67 | 805002252 24 M12x200 Bolt 2 | GB/T901-1988
68 | 251901597 e Pipe Clamp 2
69 | 251800434 e Tube 1
70 | 252900498 k20 Index 1
71 | 252900850 P Cover 1
72 | 251800722 £ N Tube 1
73 | 252900300 e Pipe Clamp 1

-91 -




T Page I FR 48 (251801305) RIS Model
G03-17 Steering Hydraulic System 500F
% ’)))) HxEEE
o X &=k ¢ 4 3
‘c« —‘- A\ ér“? %E
'S4 \

B R

BETERHMAE

—92 _



AR
75 E & 5% \ "
i W MG
15 Model e ¥ Z 5t (251801305) U Page
500F Steering Hydraulic System G03-18
5 TS %4 PR B %
No. Part No. Part Description Q'ty Remark
3030
1 | 803004098 HEaIHEL XGYG01-042 Steering Cylinder 2 101210
101512
2 | 251300103 B N Hose Assy. 2
3 | 251800631 A R Hose Assy. 1
4 | 251800632 A B Hose Assy. 1
5 | 803164277 3k Connector 3 | I08LM12x1.5ED
6 | 251800365 B N Hose Assy. 1
7 | 251800366 B N Hose Assy. 1
8 | 251800381 A R Hose Assy. 1
T s Oil Outlet Pipe for
9 | 251000102 ) 25 TR AN A Steering Pump 1
10 | 801100148 0 JEFE 40x3.55 O-Ring 3 | GB/T3452.1-1992
11 | 805000062 2 M10x35 Bolt 4 | GB/T5783-2000
12 | 805300014 #4810 Lock Washer 18 | GB/T93-1987
13| 805002233 H2AE M12x35 Bolt 4 | GB/T899-1988
14 | 805300018 g 12 Lock Washer 10 | GB/T93-1987
15 | 805300020 g 12 Washer 4 | GB/T97.1-2002
16 | 805200049 H2HRE M12 Nut 4 | GB/T6170-2000
17 | 252100847 R Seal Packing 1
100015
18 | 803004104 1514 CBGJ2080H Steering Pump 1 101080
101107
19 | 251800382 B BN Hose Assy. 1
20 | 805000036 2 M10x90 Bolt 2 | GB/T5782-2000
21 251000103 Bk Connector 1
22 | 251800383 B N Hose Assy. 1
PSR 4 o ) 101534
23 | 803004061 YXI—F250F-N Flow Control Valve L 1101537
24 | 251800384 SN Joint Block 1
25 | 805301416 I8 27 Washer 2 Q/SC1294-2000

-03 —




T Page 5 1a R &R 50(251801305) A5 Model
G03-19 Steering Hydraulic System 500F
V2 @6 rﬁ? PR
e -@ﬁm 59 5
SR~ Y ”
‘_O o Sm—"\ @E

B R

BETERHMAE

—94 —



. AR
715 Model 5 1a R &R 50(251801305) % Page
500F Steering Hydraulic System G03-20
5 TS %4 PR B ®
No. Part No. Part Description Q'ty Remark
26 | 803004055 M S15A3/2 One—Way Valve N ENCEEY
27 | 252100863 3k Connector 1
28 | 251800653 B N Hose Assy. 1
29 | 803004084 §411 % TLF1-E1000C  Steering Control Unit | 1| 101393
30 | 805000727 HEAE M10x25 Bolt 4 | GB/T5783-2000
31 | 251000101 SN Joint Block 1
32 | 803164290 3k Connector 3 | LHISL
33 | 250700128 e Tube 1
34 | 252100360 ekt Split Flange 1
35 | 801100066 0 JE#%%$ 18 42.5x3.55  O-Ring Sealing 1 | GB/T3452.1-1992
36 | 803164021 K B 38x470 Hose 1 | JB/T 8406-2001
37 | 801902693 XU 225 50-55 Dual Steel Wire Clamp| 2 | JB/T3616.1
38 | 251800629 3k Connector 1
39 | 805301413 P 20 Washer 1 | Q/SC1294-2000
40 | 805000716 2 M12x30 Bolt 2 | GB/T5782-2000
41 | 805000100 2 M10x55 Bolt 4 | GB/T5782-2000
42 | 803164294 ek Connector 3 |118LM20x1.5ED
43 | 805101913 BT M10x30 Screw 4 | GB/T70.1-2000
44 | 252101608 e Pipe Clamp 1
45 | 251800630 R Plank 1
46 | 805000048 HEAE M12x35 Bolt 4 | GB/T5783-2000

—05_



LY Page TEIMAR (251801306) 15 Model
G03-21 Hydraulic Oil Tank 500F

24 8

11 < >
25

13

= 19

o) 20

14 23 o4

18

— 96—



AR
7 [E & 47 \ 7
e MG
-2 Model W AR (251801306) UL Page
S00F Hydraulic Oil Tank G03-22
¥ FEIRS £ P B % E

No. Part No. Part Description Q'ty Remark
1 | 805000727 12448 M10x25 Bolt 12 | GB/T5783-2000
2 | 805300014 HE 10 Lock Washer 12 | GB/T93-1987
3 | 250400245 AR Cover 1
4 | 250400246 o Washer 1
5 | 805000022 1244 M16x25 Bolt 1 | GB/T5783-2000
6 | 805301411 HE 16 Washer 1 | Q/SC1294-2000
7 | 803166395 Wit 0il Level Indicator 1 | 100099

101431
8 | 803164217 T e v A% 0Oil Filter 1
9 | 805000017 T2 M8x25 Bolt 10 | GB/T5783-2000
10 | 805302458 HPE 8 Lock Washer 10 | GB/T93-1987
11 | 252900256 A Cover 1
12| 252900257 A Washer 1

100099
13 | 803164329 [T TE TS 7 0il Return Filter 1 101330

101444
14 | 801100122 0 JE% 118 82.5x3.55  O-Ring Sealing 1 | GB/T3452.1-1992
15 | 805002238 I2AE M6x30 Bolt 4 | GB/T901-1988
16 | 805302457 HE 6 Lock Washer 4 | GB/T93-1987
17 | 805200053 2R M6 Nut 4 | GB/T6170-2000

100099
18 | 803164216 I BE T 7 0il Suction Filter 1 101330

101444
19 | 251801145 THAE A Tank 1
20 | 251801075 [ Step 1
21 | 805000716 12448 M12x30 Bolt 2 | GB/T5783-2000
22 | 805301285 HPE 12 Lock Washer 2 | GB/T93-1987
23 | 805300020 g 12 Washer 2 | GB/T97.1-2002
24 | 250100786 A Cover 1
25 | 250100451 H Washer 1

-97 -




UHE Page ZE Bl EL(803013061) A15 Model
G03-23 Left Boom Cylinder 500F

S5

: ..
3 ,/
oA L

9

$E>
S >
\\\—{E

vL_’___(

o I

be _ 5 (I &’L‘ *@jz T

i

D allic
A AN

98—



. AR
AI5 Model e T (803013061) T Page
500F Left Boom Cylinder G03-24

5 TS s B %

No. Part No. Part Description Q'ty Remark
1 | 803044616 Frk Piston Head 1 |XGYGO1-169.1
2 | 803044663 S RLIESS Bushing 1 | XGYG01-138D-1
3| 803044664 WA Tube 1 |XGYG01-138D.1
4 | 803044668 Frfa Cylinder 1 |XGYG01-138D.2
5 | 803044682 THIEFT Piston Rod 1 | XGYG01-138D-2
6 | 803044678 TR Cover 2 | XGYG01-138D-3
7 | 803044679 WA 2 Tube 1 |XGYGO1-138D.3
8 | 803044683 THIE Piston 1 | XGYG01-138D-4
9 | 803044684 b & Cover 1 |XGYGO1-138D-5
10 | 803044698 Bl Pl Dust Ring 1 | MH 80x90x7
11 | 805100451 2T M16x60 Bolt 12 |GB/T70.1-2008
12 | 805300011 HE 16 Washer 12 | GB/T93-1987
13 | 803195764 Frt Rod Seal 1 |SIL 80x95x11.4
14 | 801100312 0 JERE 155%3.1 O-Ring 1 |GB1235-76
15 | 803195765 O HUFE 155x5.7 O-Ring 1 |GB1235-76
16 | 805403633 1l Ring 1| #4558 D155x146x2
17 | 803044699 RB %} RB-Ring 1 |RB %} 80x95.1x6.3
18 | 803044700 W SRR Support Ring 2 %ﬁi 50-PF
19 | 803044685 Bii4r19E Protective Plug 2 |XGYGO1-138D-6
20 | 805104269 I2ET M10x16 Bolt 8 | GB/T70.1-2008
21 | 803044701 UREE Pollutant Ring 1 %ﬁ@%@lzx 4

22 | 803044702 FLHH SRR Support Ring 2 Dig%f] 53

23 | 803164050 0 JE I8 85x3.1 O-Ring 1 |GB1235-76

24 | 803044703 0K & OK-Ring IS 5%129%.1

25 | 805135708 BT M12x40 Bolt 2 | GB/T78-2007

—99 _




UHE Page ZE Bl EL(803013061) A15 Model
G03-25 Left Boom Cylinder 500F

S5

: ..
3 ,/
oA L

9

Hgg;
S >
\\\\_j(z

vL_’___(

o I

be _ 5 (I &’L‘ *@jz T

i

D allic
A AN

-100-



A5 Model ZE S IMEL(803013061) UHE Page
500F Left Boom Cylinder G03-26
5 TS %4 PR it ®
No. Part No. Part Description Q'ty Remark
26 | 805135709 2T M10x25 Bolt 1 | GB/T80-2007
27 | 800513939 Bk SO8 Ball 1 | GB/T308-2002
28 | 803044704 0 JERE 35x3.1 O-Ring 2 | GB1235-76
29 | 805000062 24 M10x35 Bolt 8 | GB/T5783-2008
30 | 805302888 HE 10 Washer 8 | GB/T93-1987
31 | 805105181 NS FRIRET M8x16 Bolt 4 | GB/T70.1-2008
32 | 805302894 HE 8 Washer 4 | GB/T93-1987

-101-



XC‘VB HEEG

T Page A EE I ET(803013062) RIS Model
G03-27 Right Boom Cylinder 500F

-
|

3
=

$
2
O

&

el

10 112 2 13 14 151617 18 3

1

Z ARz
A |

-102-



. AR
15 Model A s ET(803013062) T Page
500F Right Boom Cylinder G03-28

5 TS s B %

No. Part No. Part Description Q'ty Remark
1 | 803044616 Frk Piston Head 1 |XGYGO1-169.1
2 | 803044663 S RLIESS Bushing 1 | XGYG01-138D-1
3 | 803044705 WA Tube 1 |XGYG01-139D.1
4 | 803044668 Frfa Cylinder 1 |XGYG01-138D.2
5 | 803044682 THIEFT Piston Rod 1 | XGYG01-138D-2
6 | 803044678 TR Cover 2 | XGYG01-138D-3
7 | 803044707 WA 2 Tube 1 |XGYGO01-139D.2
8 | 803044683 THIE Piston 1 | XGYG01-138D-4
9 | 803044684 b & Cover 1 |XGYGO1-138D-5
10 | 803044698 Bl Pl Dust Ring 1 | MH 80x90x7
11 | 805100451 2T M16x60 Bolt 12 |GB/T70.1-2008
12 | 805300011 #PE 16 Washer 12 | GB/T93-1987
13 | 803195764 &) Rod Seal 1 |SIL 80x95x11.4
14 | 801100312 0 JERE 155%3.1 O-Ring 1 |GB1235-76
15 | 803195765 O HUFE 155x5.7 O-Ring 1 |GB1235-76
16 | 805403633 1l Ring 1| #4558 D155x146x2
17 | 803044699 RB %} RB-Ring 1 |RB %} 80x95.1x6.3
18 | 803044700 W SRR Support Ring 2 %ﬁi 50-PF
19 | 803044685 Bii4r19E Protective Plug 2 |XGYGO1-138D-6
20 | 805104269 I2ET M10x16 Bolt 8 | GB/T70.1-2008

21 | 803044701 EUREEN Pollutant Ring 1 | 94753F D150x6.2x4
22 | 803044702 FLHH SRR Support Ring 2 | ZHEH DI50x15%3
23 | 803164050 0 JE 8 85x3.1 O-Ring 1 |GB1235-1976

24 | 803044703 OK P OK-Ring 1 |OK & D150x129x8.1
25 | 805135708 BT M12x40 Bolt 2 | GB/T78-2007

-103-



XC‘VB HEEG

T Page A EE I ET(803013062) RIS Model
G03-29 Right Boom Cylinder 500F

-
|

3
=

$
2
O

&

el

10 112 2 13 14 151617 18 3

1

Z ARz
A |

-104-



15 Model A 3 ET(803013062) T Page
S00F Right Boom Cylinder G03-30
5 TS %4 PR it ®
No. Part No. Part Description Q'ty Remark
26 | 805135709 2T M10x25 Bolt 1 | GB/T80-2007
27 | 800513939 Bk SO8 Ball 1 | GB/T308-2002
28 | 803044704 0 JERE 35x3.1 O-Ring 2 | GB1235-76
29 | 805000062 24 M10x35 Bolt 8 | GB/T5783-2008
30 | 805302888 HE 10 Washer 8 | GB/T93-1987
31 | 805105181 NS FRIRET M8x16 Bolt 4 | GB/T70.1-2008
32 | 805302894 HE 8 Washer 4 | GB/T93-1987

-105-



Y Page I Sy T % A -5 Model
G03-31 Tilt Cylinder Seal 500F

/f
&
. _4\\_
wsn
—

W

—————

-106-



—
Y \V4
HERS v (CMG
145 Model B Sy T % A LR Page
S00F Tilt Cylinder Seal G03-32
Frs FHACT # R Kt #® I
No. Part No. Part Description Q'ty Remark
(Xugong hydraulic)
860104210 BHGrssE Rk D Cylinder Seal
(Zhangjiakou)
860104208 BT R ) L Cylinder Seal

(Dongyue)
1 2218 FC 100x100x7  FC Dust—Proof Ring 1 | Q/DYJJ13006
2 Y JEFE 100x120x16 Y-Ring 1 GB10708.1
3 BilJZL A B CKS1000 External Combination |

(0 £ 106%5.3)

4 0 JERE 170x5.3 O-Ring 1 GB/T3452.1
5 ﬁ%&?ﬁz 5 Support Ring 1
6 0 JEFE 100x3.55 O-Ring 1 GB/T3452.1
7 g%‘?g% fgcj: 25 Internal Support Ring 1
8 FLHI4 &4 CKW 1800 Internal Combination 5

Seal

-107-




Ui Page ] YT 25 B -5 Model
G03-33 Steering Cylinder Seal 500F

—

~

\
N4

-108-



. —
145 Model B 1) YT % B LR Page
S00F Steering Cylinder Seal G03-34
Frs FHACT # R B #® I
No. Part No. Part Description Q'ty Remark
860102729 3o i) e B GRUTE 1) Steering Cylinder. Seal
(Xugong Hydraulic)
860102730 e [ LR KR 1) Steerlng. Cylinder Seal
(Zhangjiakou)
360111183 I i LR (7R 1) Steering Cylinder Seal
(Dongyue)
1 Bii22 P FC,—45 FC Dust—Proof Ring 1
2 0 JEFE 90x2.65 O-Ring 1
3 Y I35 B 45%60x12.5 Y-Seal Ring 1
4 0 JE P8 82.5x3.55 O-Ring 1
5 HIHALEE CKS0450  External Combination |
(0 JEIEl 48.7x3.55) Seal
6 SEIR G45%x24.5%2.5  Support Ring 1
7 0 JEFE 45x3.55 O-Ring 1
8 SRR S090%9.8x3 Support Ring 2
9 fLHZHEE CKWO0900  Internal Combination 1

(0 JEFE 75%5.3)

Seal

-109-



KIEFR%

W (MG

15 Model

500F

£ 1% DF32D2(251800152)

Multi-Way Valve

Ui Page

G03-35

-110-




. AR
A5 Model Z &’ DF32D2(251800152) Ui Page
500F Multi-Way Valve G03-36
5 TS %4 s B ®
No. Part No. Part Description Q'ty Remark
1 JFIT4Y 4x20 Cotter Pin 2 | GB/T91-2000
2 HIE 12 Washer 2 | GB/T97.2-2002
3 B £ Pin 2 |DF-32-01
4 SR Boom Valve Bar 1 |GDF-3211-03a
5 AR Plank 2 |GDF-32-04
6 CK28 Bh:J&l Dust Ring CK28 2 |CK28
7 el Washer 2 | GDF-32-02
8 0 B 27.7x3.55 O-Ring 2 | GB/T3452.1-1982
9 O 78 11.8x2.1 O-Ring 1 |GB/T3452.1-1982
10 VI 113 3k iﬁﬁlﬂf&ﬁ Pressurel 1 opp_32-18
11 0 JEHE 31.5x3.55 O-Ring 2 | GB/T3452.1-1982
12 B[] [ A One Way Valve Seat 2 |GDF-32-05
13 B[] R R One Way Valve Spring | 2 |GDF-32-07
14 B[] i) One Way Valve 2 | GDF-32-08
15 0 JEHE 32x3.1 O-Ring 1 |GB1235-76
16 RS Screw Plug 1 | DF-32-20A
17 R Plank 2 | GDF-32-09A
18 S 1 Spring Seat 2 |GDF-32-11
19 BER 7/16" Steel Ball 2 | GB/T308-1977
20 S Spring 1 407428
21 S Spring Seat 1 | GDF-32-15
22 Uity End Cap 1 | GDF-32-14B
23 Uiy i AR 2 End Cap Rubber Plug 1 | GDF-32-20
24 Uity i IR ML FE End Cap Rubber Plug 1 |GDF-32-19
25 Uity End Cap 1 | GDF-32-12B

-111-




KIEFR%

W (MG

15 Model

500F

£ 1% DF32D2(251800152)

Multi-Way Valve

Ui Page

G03-37

-112-



. AR
A5 Model Z &’ DF32D2(251800152) 1% Page
S00F Multi-Way Valve G03-38
5 TS %4 PR B ®
No. Part No. Part Description Q'ty Remark
26 H2H4E M8x20 Bolt 8 | GB/T21-1976
27 g 8 Washer 8 | GB/T93-1987
28 IS Return Spring 1 |GDF-32-16
29 S Spring Seat 1 |GDF-32-10a
30 ] Safety Valve 1 | DFx-32-09
31 0 JEE 21.2x2.65 O-Ring 1 | GB/T3452.1-1982
32 R IE Screw Plug 1 |GDF-25-18B
33 ERIEN Main Valve Body 1 | GDF-32-01C
34 #4410 Washer 8 | GB/T93-1987
35 HEHE M10x60 Bolt 8 | GB/T5782-2000
36 EUEEATUN Over Load Valve 2 |7150106C1-01
37 0 JEIE 32x3.1 O-Ring 2 |GB/T1235-1976
38 0 JEIE 28x3.1 O-Ring 2 |GB/T1235-1976
39 FuEEq ] Over Load Valve 2 | YBF-01
40 BRET M6x11 Bolt 8 | GB/T67-2000
41 3 R Tilt Valve Bar GDF-3211-06a

-113-



KIEFR%

15 Model
500F

£ DF32D3(803004103)
Multi—-way Valve

51 Page
G03-39

W (MG

e\, €e\ €& Te

1L FR oF PR A N 1 A 014

~114-



. AR
A5 Model Z 1% DF32D3(803004103) HE Page
500F Multi—-way Valve G03-40
5 TS %4 s it ®
No. Part No. Part Description Q'ty Remark
1 S Spring Seat 3 |DF-32-02A
2 0 7 32x3.1 O-Ring 7 | GB/T1235-76
3 BA] (3L 1.3x16%89.6 Spring 5 |DF-32-05
4 L Check Valve 5 |DF-32-07A
5 AR Plank 3 |DF-32D2-25-02
6 IRET M6x12 Bolt 12 | GB/T67-2008
7 Bii2RPE CK40 Dust Ring 3 | CY129-1999
8 S Plug 1 | DF-32-08B
9 0 78 41x3.5 O-Ring 1 |GB/T1235-76
10 el Washer 3 | DF-32D2-25-01
11 0 %[ 39.5x3.55 O-Ring 6 | GB/T3452.1-2005
12 0 7 32x3.1 O-Ring 7 | GB/T1235-76
13 B IR Spool 2 | DF-32-06C
14 E3[UN Valve Body 1 | DF-25DII-04
15 0 78 26.5x2.65 O-Ring 2 | GB/T3452.1-2005
16 RS Plug 2 | ACV-L25F-21
17 R Plank 3 |DF-32-10
18 s Safety Valve 1 |DFX-32-09
19 437 54 35 4% 5491 Spring 2 | DF-32-12
20 S A Spring Seat 4 | DF-32-13
21 S Spring Seat 2 |DF-32-11A
22 it End Cover 2 |DF-32-14
23 242 M8x20 Bolt 12 | GB5784-86
I 8 Lock Washer 12 |GB93-87
24 ENINE Fixing Cover 1 |DF-32-15

-115-




KIEFR%

15 Model
500F

£ DF32D3(803004103)
Multi—-way Valve

51 Page
G03-41

W (MG

e\, €e\ €& Te

le
0€
6¢
8¢

LZ
9
°14

144

4

N

Gl . € ¢ LW O 6 8

-116-



A1 Model Z I DF32D3(803004103) % Page
S00F Multi-way Valve G03-42

FF5 FHRT %4 PR it ®
No. Part No. Part Description Q'ty Remark
25 E VDRSS Fixing Bush 1 |DF-32-16

26 S Spring Seat 1 |DF-32-17A

27 P 1.4x10.5x41.7 Spring 1 | DF-32-18

28 Bk 11 Steel Ball 2 | GB308-2002
29 EuE= 2 ST Over Loading Valve 2 |ZL50106C

30 0 HiJE 16x2.4 O Ring 1 |GB/T1235-76
31 25 Plug 1 |DF-32-19.1

32 S Plug 4 | CDB-F15-2.05b
33 O I8 22x2.4 O Ring 4 | GB/T1235-76
34 BN IR Spool 1 |DF-32-03A

35 I52]JF Pin 3 | DFS-32E-20
36 HPE 12 Washer 3 | GB/T97.1-2002

37 £ 4x20 Pin 3 | GB/T91-2000

-117-






4. T1ERE

Working Device

-119-



XC MG TIHERE

LR Page TAEEFHLAS 15 Model
G04-01 Linkage System 500F

7

C)\

-120-



N AR
T1ERE XCMG
15 Model TAEEAHLG 1Y Page
500F Linkage System G04-02
5 TS s B %
No. Part No. Part Description Q'ty Remark
1 | 252100421 B3] Bucket Pin 3
2 | 801100336 AR M10x1 Grease Cup 8 | JB/T7940.1-1995
3 | 250400159 ik Block 8
4 | 805301286 HPE 16 Washer 8 | GB/T93-1987
5 | 805000022 2 M16x25 Bolt 8 | GB/T5783-2000
6 | 252100394 0 e O-Ring 8
7 | 269900193 P Adjusting Washer 15
8 | 803164070 fé%i?ﬁ%im]) Frame Oil Seal 8 | GBY877.1-88
9 | 252100395 b Shaft Sleeve 4
11 | 269900195 PR Adjusting Cushion 4
12 | 252100391 e Shaft Sleeve 1
13 | 251800802 PR Rocker Arm 1
14 | 252100419 PR TG Y Rocker Arm Cylinder Pin| 2
15 | 252100417 PR L5 Rocker Arm Beam Pin 1
16 | 252100390 b Shaft Sleeve 2
17 | 252101316 923 Washer 8
18 | 250400158 eI L= T HAREE Boom Cylinder Pin 2
o B am R,
20 | 252100392 b Shaft Sleeve 2

-121-



W (MG

TIERE

Ui Page
G04-03

FRBCHZ)-(3.0)(253000506)
Standard Bucket Assembly

15 Model
500F

-122-



N AR
TIERE XCMG
IS Model FRECE” 3] (3.0)(253000506) T Page
S00F Standard Bucket Assembly G04-04
¥ FHRT % PR Bt ®
No. Part No. Part Description Q'ty Remark
1 | 252101814 B3t Bucket 1
2 | 805301276 #E 20 Washer 2 | GB/T95-2002
3 | 805300023 #E 20 Washer 2 |GB/T93-1987
4 | 805200052 2R M20 Nut 18 | GB/T6170-2000
5 | 805002220 12 M20x70 Bolt 2 |GB/T8-1988
6 | 805002221 24 M20x80 Bolt 16 |GB/T8-1988
7 | 252101812 it Side Teeth (R) 1
8 | 252101813 Sk Bucket Teeth 6
9 | 252101811 Zeilith Side Teeth (L) 1

-123-




TIERE

W (MG

15 Model
500F

embly

FRBCH=-(2.7)(253000538)
Standard Bucket Ass

Ui Page
G04-05

~124-



N AR
TIERE XCMG
IS Model FREC~3)(2.7)(253000538) Y Page
S00F Standard Bucket Assembly G04-06
¥ FHRT % PR Bt ®
No. Part No. Part Description Q'ty Remark
1 | 252101772 B3} Bucket 1
2 | 805301276 #E 20 Washer 2 | GB/T95-2002
3 | 805300023 #E 20 Washer 2 |GB/T93-1987
4 | 805200052 2R M20 Nut 18 | GB/T6170-2000
5 | 805002220 12 M20x70 Bolt 2 |GB/T8-1988
6 | 805002221 24 M20x80 Bolt 16 |GB/T8-1988
7 | 252101812 it Side Tooth (R) 1
8 | 252101813 Sk Bucket Teeth 6
9 | 252101811 Zeilith Side Tooth (L) 1

-125-




XC m TIERE

TS Page A (2.7)(253000539 ) A5 Model
G04-07 Quarry Bucket Assembly 500F

-126-



TIHERE XC MG

715 Model A (2.7)(253000539 ) T Page
S00F Quarry Bucket Assembly G04-08

5 TS %4 PR it ®
No. Part No. Part Description Q'ty Remark

1 | 252101776 B3} Bucket 1

2 | 805000113 2 M20x80 Bolt 4 | GB/T5783-2000

3 | 252101005 A= Protection Sleeve 2

4 | 805301276 HE 20 Washer 30 | GB/T95-2002

5 | 805300023 P 20 Washer 30 | GB/T93-1987

6 | 805200052 2 20 Nut 30 | GB/T 6170-2000

7 | 252101775 VEWARSN Cutting Edge (R) 3

8 | 805000379 242 M20x70 Bolt 14 | GB/T5783-2000

9 | 819906012 rh ] S Center Tooth Assy. 6

10 | 252100838 LEyES Bolt 12

11 | 252101773 BRDAREX Middle Cutting Edge 1

12 | 252101774 ZETIHR Cutting Edge (L) 3

13 | 819906011 S TANSUSY I RGe Side Tooth Assy. 2

14 | 805000250 242 M20x100 Bolt 4 | GB/T5783-2000

-127-



TIERE

W (MG

15 Model

500F

£ 2 (3.0 LT )(250900501)

Bucket Assembly

Ui Page

G04-09

-128-



N AR
TIERE XCMG
A5 Model 0413} (3.0 22 LA ) (250900501) B Page
500F Bucket Assembly G04-10
FF5 FHRT % PR it ®
No. Part No. Part Description Q'ty Remark
1 | 252101783 B3} Bucket 1
2 | 805000113 2 M20x80 Bolt 4 | GB/T5783-2000
3 | 805301276 . 20 Washer 38 | GB/T95-2002
4 | 805300023 HE 20 Washer 38 | GB/T93-1987
5 | 805200052 2ER): 20 Nut 38 | GB/T6170-2000
6 | 252101005 s Protection Sleeve 2
7 | 805000379 242 M20x70 Bolt 16 | GB/T5782-2000
8 | 252101232 it Side Tooth (R) 1
9 | 805000374 IS M20x90 Bolt 22 | GB/T5783-2000
10 | 252101235 yila Blade 7
11 | 252101234 ) Tooth 6
12 | 252101231 Aeivi Side Tooth (L) 1

—-129-




T Page R3] (3.5)(253000542) RIS Model
G04-11 Bucket Assembly (For Light Material) 500F

-130-



TIHERE i’}@:“ﬁ;

715 Model BYrRiE- (3.5)(253000542) TUHY Page
S00F Bucket Assembly (For Light Material) G04-12

FF5 FHRT % R K #® Ik
No. Part No. Part Description Q'ty Remark

1 | 252101791 B3} Bucket 1

2 | 805000113 HZH M20x80 Bolt 16 | GB/T5783-2000

3 | 252101727 PILEIE Cutting Edge 4

4 | 805301276 ] 20 Washer 16 | GB/T95-2002

5 | 805300023 HuE 20 Washer 16 | GB/T93-1987

6 805200052 2R 20 Nut 16 |GB/T6170-2000

-131-



1Y Page BB (4.0) (253000543) 15 Model
G04-13 Bucket Assembly (For Light Material) 500F

-132-



TIHERE XC MG

15 Model BYrkla=:]-(4.0) (253000543) YUt Page
S00F Bucket Assembly (For Light Material) G04-14

FF5 TS %4 PR it ®
No. Part No. Part Description Q'ty Remark

1 | 252101793 B3} Bucket 1

2 | 805000136 2 M20x70 Bolt 16 | GB/T5783-2000

3 | 252100734 PILEIE Cutting Edge 4

4 | 805301276 HE 20 Washer 16 | GB/T95-2002

5 | 805300023 P 20 Washer 16 | GB/T93-1987

6 | 805200052 2 20 Nut 16 | GB/T6170-2000

-133-



W (MG

TIERE

1Y Page
G04-15

ST AR S B(252100691)
Clamp Working Device

15 Model
500F

~134-



N AR
T1ERE XCMG
15 Model S T AR #(252100691) i Page
500F Clamp Working Device G04-16
5 TS %4 s B ®

No. Part No. Part Description Q'ty Remark

1 | 250400396 A CE) Upper Clamp (Right) 1

2 | 252100692 T A Lower Clamp 1

3 | 250400387 EEMARCE) Upper Clamp (Left) 1

4 | 252101972 BN Articulation Pin 2

5 | 805300011 #PE 16 Washer 4 | GB/T93-1987
805300013 #PE 16 Washer 4 | GB/T97.1-1987

6 | 805000022 2 M16x25 Bolt 4 | GB/T5783-2000

7 | 801100336 AR M10x1 Grease Cup 2 | JB/T7940.1-1995

8 | 803004051 L Cylinder 2 | HSGK*100/55BE-EC

9 | 252101966 T A Cylinder Upper Pin Shaft | 2

10 | 805000715 2 M12x25 Bolt 2 | GB/T5783-2000
805300018 HPE 12 Washer 2 | GB/T93-1987
805300113 HPE 12 Washer 2 | GB/T96.1-1987

11 | 250300219 LT Cylinder Lower Pin Shaft | 2

12 | 252101970 HEAS Bolt 4

13 | 805301414 g 22 Washer 8 | Q/SC1294-2000

14 | 252101210 e Steel Tube 2

15 | 252101212 A B Hose Assy. 2

16 | 805000089 24 M8x35 Bolt 4 | GB/T5783-2000

17 | 805300010 g 8 Washer 5 | GB/T93-1987

18 | 805300069 g 8 Washer 5 | GB/T97.1-1985

19 | 252101424 Ak Three-Way Block 2

20 | 805200045 2R M8 Nut 5 | GB/T6170-2000

21 | 805000020 24 M8x30 Bolt 1 | GB/T5783-2000

22 | 250400383 Hk Tube Clamp 1

-135-



W (MG

TIERE

1Y Page
G04-17

ST AR S B(252100691)
Clamp Working Device

15 Model
500F

-136-



N AR
T1ERE XCMG
A4S Model A TAESE 5 (252100691) 1Y Page
500F Clamp Working Device G04-18
5 TS %4 PR B ®
No. Part No. Part Description Q'ty Remark
23 | 252101211 B O Hose Assy. 2
24 | 252101209 W Steel Tube 2
25 | 252101041 JEAE B Hose Assy. 1
26 | 805002287 3k Joint 2 |118LM22x1.5ED
27 | 252101043 [EEEZSS Rotary Joint 2
28 | 252100660 W Steel Tube 2
29 | 805301417 8 30 Washer 2 Q/SC1294-2000
30 | 252101042 A R Hose Assy. 1
31 | 805400001 P41 25 Snap Ring 2 | GB894.1-86
32 | 250100606 HJE Washer 2
33 | 252101044 FEk e Washer Joint 2
34 | 803164127 0 JE % %418 25.8x3.55 O-Ring Sealing 4 | GB3452.1-1992
35 | 250100605 EIEEZEZSREN Rotary Joint 2
36 | 801100117 0 JE# 1 18x2.65 O-Ring Sealing 2 | GB3452.1-1992

-137-







5.5zh &%t

Brake System

—-139-



il B

W (MG

15 Model

500F

s R4

Brake System

Ui Page

G05-01

~140-



— X AR
15 Model il 2h R 48 51 Page
S00F Brake System G05-02
5 TS %4 PR B %
No. Part No. Part Description Q'ty Remark
1| 252900347 =k Joint 2
2 | 805000018 2 M8x20 Bolt 6 | GB/T5783-2000
3 | 805300010 g 8 Washer 9 | GB/T93-1987
4 | 251800719 [HILViRTEE Pipe 2
5 | 251800280 B EHAE 1 Pipe 2
6 | 251800279 FELAR Joint 2
7 | 251800281 il SR 11 Pipe 2
8 | 251800287 ek Joint 6
9 | 805301418 HE 12 Seal Washer 6 | Q/SC1294-2000
10 | 803164132 0 JE% i 6x1.8  O-Ring 18 | GB/T3452.1-1992
11 | 251804668 pIPIE S Energizing Cylinder 1
12 | 251804670 GIpIPAKRE K=, 0il Pipe 1
13| 251801328 il il s Brake Governor 1
14 | 250200236 [ 7 S Base 1
15 | 805000029 2 M10x40 Bolt 2 | GB/T5783-2000
16 | 805300014 HE 10 Washer 8 | GB/T93-1987
17 | 805300017 #4810 Washer 8 | GB/T97.1-2002
18 | 251801161 Tl shiil a5 Parking Brake Governor 1
19 | 805000089 24 M8x35 Bolt 3 | GB/T5783-2000
20 | 805300069 HE 8 Washer 3 | GB/T97.1-2002
21 | 252900335 JE il Shes Hose 1
22 | 251804327 JaMrRmeE 0il Pipe 2
23 | 251804772 fitt =<l Air Reservoir 1
24 | 250200401 & 7240 Bracket 1
25 | 805000043 2 M10x30 Bolt 6 | GB/T5782-2000

~141-



/B

W (MG

15 Model

500F

s R4

Brake System

Ui Page

G05-03

~142-



G EY XCMG

15 Model il Zh R 48 Ui Page
S00F Brake System G05-04
A= TS %4 PR Bt # I
No. Part No. Part Description Q'ty Remark
26 | 805200048 2R M10 Nut 4 | GB/T6170-2000
27 | 250200400 [Ei] 5 S48 Bracket 2
28 | 805200045 2R M8 Nut 18 | GB/T6170-2000
29 | 803004037 HEH Multifunction Valve 1
30 | 251800285 Tl EmAE 1 0il Pipe 6 | FCIEThAT
31 | 251800286 il S E A 11 0il Pipe 6 | FCIEThAT
32 | 250200575 IR IRET Screw 1
33 | 805300033 HE 14 Washer 1 |GB/T93-1987
34 | 805002140 B2 M12x1.25x30  Bolt 1 | GB/T5786-2000
35 | 805300018 HPE 12 Washer 4 | GB/T93-1987
36 | 250200519 il shas Parking Brake 2 1101202,101211

~143-



W (MG

il B

51 Page il Bl R G5 (B DU EH S #r)
G05-05 Brake System

15 Model
500F

o VS

27 28 3

&
22 23 24 25 26

(=)
=4
[o>]
© aJLI
N~
© /
[Te]
[sp]
N
<

~144-



— X AR
#45 Model il 2l R Ge (FC U 7r) U Page
500F Brake System G05-06
5 TS 24 PR B #OE
No. Part No. Part Description Q'ty Remark
1| 252900347 ERGESS Joint 2
2 | 805000018 244 M8x20 Bolt 2 | GB/T5783-2000
3 | 805301283 18 8 Washer 6 | GB/T93-1987
4 | 251800719 [HILViRliiN Pipe 2
5 | 251800280 TS EHmAE 1 Pipe 4
6 | 251800279 SN Joint 4
7 | 251800281 il S E A 11 Pipe 4
8 | 251800287 ek Joint 8
9 | 805301418 I8 12 Seal Washer 8 | 0Q/5€1294-2000
10 | 803164132 0 %18 6x1.8 O-Ring 26 | GB/T 3452.1-1992
11 | 251804908 f{g)ﬁ%ﬁ (P Energizing Cylinder 1
12 | 251804670 GUpIPARK=S Hose 1
13 | 251801328 il shiz il 4% Brake Governor 1
14 | 805002140 244 M12x1.25%30 Bolt 8 | GB/T 5786-2000
15 | 805301285 g 12 Washer 8 | GB/T93-1987
16 | 250200575 IRZIRET Bolt 6
17 | 805301295 g 14 Washer 6 | GB/T93-1987
18 Tl Bk Parking Brake 1
19 | 251804906 JE B A 4 B Hose 2
20 | 252900335 Je il i A Hose 1
21 | 251804772 fitt <L Air Reservoir 1
22 | 250200401 [i] 7 S JAE Support 1
23 | 805000043 244 M10x30 Bolt 6 | GB/T5783-2000
24 | 805300014 #1810 Washer 6 | GB/T93-1987
25 | 805300017 #1810 Washer 6 | GB/T97.1-2002

~145-




W (MG

/B

51 Page il Bl R G5 (B DU EH S #r)
G05-07 Brake System

15 Model
500F

o VS

27 28 3

&
22 23 24 25 26

(=)
=4
[o>]
© aJLI
N~
© /
[Te]
[sp]
N
<

~146-



G EY

W (MG

145 Model il 3l R SE(BC DU EH IS HF) JUiE Page
500F Brake System G05-08
FF5 TS % PR Bt #® I
No. Part No. Part Description Q'ty Remark
26 | 805200048 IEEE M10 Nut 6 GB/T6170-2000
Stk 2N B 4H A e
27 | 803004037 é%é{%g Efsﬁ 1’? O':l'(;ﬁa Multifunction Valve 1
28 | 805300117 el 8

Washer

3 GB/T96.1-2002

~147-



W (MG

G EY

LR Page
G05-09

B 15 (251804772)

Air Reservoir Assembly

15 Model
500F

~148-



G EY XCMG

145 Model AR (251804772) YUt Page
500F Air Reservoir Assembly G05-10

5 TS 24 PR Bt #OE
No. Part No. Part Description Q'ty Remark

1 | 251804773 GRS Air Pipe 1

2 | 251800289 ek Joint 2

3 | 803164131 0 &8 10.6x1.8  O-Ring 2 | GB/T3452.1-1992

4 | 805301414 I8 22 Washer 2 Q/SC1294-2000

5 | 803004050 LA Relief Valve 1

6 | 251804774 SR Air Pipe 1

7 | 250200681 =L Air Reservoir 1

8 | 252101539 Fahok Water Valve 1

~149-



W (MG

G EY

UHE Page il sh4a il 4% (251801328) A5 Model
G05-11 Service Brake Controller 500F
Al

{72\ -

)

7o 7.\

N &

TS0

-150-



G EY XCMG

IS Model Hil sl (251801328) UHE Page
500F Service Brake Controller G05-12
5 TS 24 PR Bt # I
No. Part No. Part Description Q'ty Remark
1 | 800901158 SIS E K Brake Valve Assy. 1
2 | 805301414 ZHAHE 22 Compound Washer 5 | Q/SC1294-2000
3 | 251800298 ek Joint 1
4 | 269900183 A Bolt 2
5 | 251800290 ERGESS Three—Way Joint 1
6 | 805300117 HJE 8 Washer 4 | GB/T96.1-2002
7 | 805000020 244 M8x30 Bolt 4 | GB/T5783-2000
8 | 805300010 HJE 8 Washer 4 | GB/T93-1987
9 | 250300252 JERGEZSS Joint 1

10 | 803164131 0 £ 10.6x1.8  O-Ring 3 | GB/T3452.1-1992

-151-



il B

W (MG

o)
S
= o
(]
> w
=
=
=
£
Q
=
m T
£ m
e ao
R
—_
—
]
(oW
[<B]
¥
A~
w
=2
=

-152-



r—
|| 5h 7 47 ¥4
U5 Model F-Hil 3 Bk Thg Page
500F Parking Brake Assembly G05-14
P TS % i Kokt #®
No. Part No. Part Description Q'ty Remark
1 250200519 s Parking Brake R
2 | 805600001 H 44 3.2x16 Cotter Pin 1 GB/T91-2000
3 805300017 P 10 Washer 3 GB/T97.1-2002
Tl iz as
4 AL M10 Joint 1 parking brake
controller belt
5 805200065 12EE M10 Nut 1 GB/T6172-2000
6 | 250200236 L€ B Flexible Shaft 1
Tl sz as
7 860104113 PR\ Flexible Shaft 1 parking brake
controller belt
8 805200116 12EE M16 Nut 2 | GB/T6172-2000
9 251800276 Fiilshi il s Parking Brake Controller 1
10 | 805301284 P 10 Washer 4 | GB/T93-1987
11 | 805000029 1A M10x40 Bolt 4 | GB/T5783-2000
12 | 805600368 FH#Hh B10x35 Pin Shaft 1 GB/T882-1986

-153-



—\ ‘W4 i
H#Bh F b
v (MG
JUHY Page N4 (251804668 ) U5 Model
G05-15 Boosting Pump Group 500F
TilshEHER
S
8 9 10 12 13 14 15 6

~154-



— X AR
45 Model TN JI2E2H (251804668 ) UURY Page
500F Boosting Pump Group G05-16
FF5 TS %4 s B ®
No. Part No. Part Description Q'ty Remark
1 | 805000727 24 M10x25 Bolt 4 | GB/T5783-2000
2 | 805301284 4 10 Washer 4 | GB/T93-1987
3 | 805300017 #PE 10 Washer 4 | GB/T97.1-2002
4 | 252900348 3k Joint 1
5 | 805301410 HE 14 Seal Washer 1| Q/SC1294-2000
6 | 803164132 0 JE% 8 6x1.8  O-Ring 2 | GB/T3452.1-1992
7 | 800901159 ?Z/?ojg-jgsﬁfoooz Energizing Cylinder 1| HiAEH
8 | 251800289 ek Joint 2
9 | 805301414 g 22 Seal Washer 2 | Q/SC1294-2000
10 | 803164131 0 JEIE 10.6x1.8 O-Ring 2 | GB/T3452.1-1992
11 | 251804669 Y PAK RN = Air Pipe 1
12 | 251800721 S Air Pipe 1
13 | 800901152 T2 B, XM=60C  Energizing Cylinder 1| FH
14 | 251800287 3k Joint 1
15 | 805301418 HE 12 Seal Washer 1| Q/SC1294-2000

-155-




Ui Page TN 722 4H (BE PR #F) 15 Model
G05-17 Booster Pump Unit 500F

I |

D

[

N
N
w
N
[¢)]
»
~

8 9 10 1 12

-156-



— X AR
15 Model TN 722 4H (BE PR #F) YUt Page
500F Booster Pump Unit G05-18
5 TS %4 PR B ®
No. Part No. Part Description Q'ty Remark
1 | 805000727 24 M10x25 Bolt 4 | GB/T5783-2000
2 | 805300014 4 10 Washer 4 | GB/T93-1987
3 | 805300017 #PE 10 Washer 4 | GB/T97.1-2002
4 | 252900348 3k Joint 2
5 | 805301410 HAHRIE 14 Seal Washer 2 | JB/T 982-1977
6 | 803164132 0 M +fE 6x1.8  O-Ring 2 | GB3452.1-92
7 | 800901159 %?z/?oj%]-jgsﬁfoooz Energizing Cylinder 2
8 | 251800289 ek Joint 2
9 | 805301414 ZH AR 22 Seal Washer 2 |JB/T 982-1977
10 | 803164131 0 JEIE 10.6x1.8 O-Ring 2 | GB/T 3452.1-1992
11 | 251804669 Y IPAK RN Air Pipe 1
12 | 251800721 =5 Air Pipe 1

-157-




i Page KB A4 A B . (860110632) #I15 Model
G05-19 Oil-Water Separator Valve Unit Repair Kit 500F

-158-



G EY XCMG

-2 Model MK B A2 A B FE 41 (860110632) JUi5 Page
S00F Oil-Water Separator Valve Unit Repair Kit G05-20

FF5 FHRT % R K #® Ik

No. Part No. Part Description Q'ty Remark
1 K IR Draining Port 1 | SH380A-3511038
2 O JB % £}l O-Ring Sealing 1 | SH380A-3511061
3 O JB % £}l O-Ring Sealing 1 | SH380A-3511071
4 i Diaphragm 1 | SH380A-3511078
5 ] Safety Valve 1 |150-3511050

-159-



W (MG HARSE

FUY Page 2N F15E XZ50K-3510002 & H £ =
5ot (860117735) Bl'S Model
Air Booster Pump Repair Kit 500F

-160-



G EY XCMG

P l= = 2
H-5 Model ;;—Lﬁﬂjjﬁ<é§§8?§;;;;$002ﬂ%iﬂfﬂ JUfi% Page
500F Air Booster Pump Repair Kit G05-22

5 TS %4 PR it ®

No. Part No. Part Description Q'ty Remark
1 THFE 7 P Piston Ring 1 | SL409-3510023
2 O JB % £}l O-Ring Sealing 1 | GB/T3452.1-1992
3 Hhu % Center Seal Ring 1 | ZL20A-3510031
4 O JB % £}l O-Ring Sealing 1 |SI409-3510033
5 O JB % £}l O-Ring Sealing 1 | Z120A-3510034
6 A Rectangle Ring 1 | XZ60B-3510025
7 T Fz Hydraulic Ring 1 | SL409-3510052

-161-



W (MG

il B

Ui Page
G05-23

I 1% B XM-60C 15 341,(860110627)
Booster Pump Repair Kit

15 Model
500F

-162-



G EY XCMG

IS Model 130 A XM—60C & HE4.(860110627) Ui Page
500F Booster Pump Repair Kit G05=-24

5 TS %4 PR it ®

No. Part No. Part Description Q'ty Remark
1 THFE 7 P Piston Ring 1 | SL409-3510023
2 O JB % £}l O-Ring Sealing 1 | GB/T3452.1-1992
3 SRNEE Center Seal Ring 1 |Z120A-3510031
4 O JB % £}l O-Ring Sealing 1 |SI409-3510033
5 O JB % £}l O-Ring Sealing 1 | Z120A-3510034
6 A Rectangle Ring 1 | XZ60B-3510025
7 T Fz Hydraulic Ring 1 | SL409-3510052

-163-






B.1ENE5ZW=E

Controls and Cab

-165-



W (MG

BUGERE

51 Page
G06-01

BYE RS
Cab Assembly

15 Model
500F

27

B /m_la

[

I o

-166-



- I —
145 Model BIE RS 51 Page
500F Cab Assembly G06-02
Fie | e %, i Bk &
No. Part No. Part Description Q'ty Remark
i PN -,
5 SO
1 251 W ;
51804430 (P + B M+ 4 ) Cab Assembly 1
S PN -,
5 U
251804433 (FilE+25 i+ 4> ) Cab Assembly 1
S PN -,
5 SO
2 1 4 —m oz c
51804468 (I M+ 4 ) Cab Assembly 1
S PN -,
5 U
2518044 IO :
51804469 (I 25 i+ ) Cab Assembly 1
2 | 801902762 JREFaF Seat 1 | XGZYO1-1II
o XGZYO01-1V
801902758 A Fy Seat 1 | Eizs9 With air
3 | 251800359 BIKE Rubber Sleeve 2
4 | 251800585 PHER R 55 B Control Plate (Two)
251800578 SR TSR Control Plate (Three) Eﬂﬂﬁfm with
eating system
5 805000018 124 M8x20 Bolt 14 | GB/T5783-2000
6 805300010 #HE 8 Washer 15 | GB/T93-1987
7 805300069 HE 8 Washer 15 | GB/T97.1-2002
8 251800660 JAERRT 2 2 Seat Installation Board Eﬂﬂﬁm with
eating system
e 13 . E‘ag::'-i};fj Wlth air
251800579 JAERRY 2 2 Seat Installation Board g
conditioner
9 | 251800158 IR A A Shock Absorber Unit 4
10 | 805001906 1A M20x120 Bolt 2 | GB/T5782-2000
11 | 805300023 #HPE 20 Washer 4 | GB/T93-1987
12 | 805301323 #HPE 20 Washer 4 | GB/T96.2-2002
13 | 805201518 12EE M20 Nut 2 | GB/T6182-2000
14 | 251800586 FEAR Plate 4
15 | 801938261 i 2 R Windtight Shim 4
16 | 251804768 BT R Control Lever (Two) 1

-167-




W (MG

BUGERE

51 Page
G06-03

BYE RS
Cab Assembly

15 Model
500F

27

B /m_la

[

I o

-168-



AR
= || 200 e \ 7
15 Model BIE RS Ui Page
S00F Cab Assembly G06-04
Fe FERE 4 i Kk % IE
No. Part No. Part Description Q'ty Remark
18 | 251801217 IR R Control Lever 1 | %3 optional
19 | 251800870 ML (1B ) Rubber Cushion p | BCaEA with air
conditioner
251800868 JRMRAR N Rubber Cushion 1
251800869 MG e Rubber Cushion 1 Ea:.ﬂ’“ﬂﬁm with
eating system

20 | 251800726 I Shock Absorber 1
21 | 805000374 IR M20x90 Bolt 2 | GB/T5782-2000
22 | 805000048 PR M12x35 Bolt 8 | GB/T5783-2000
23 | 805300020 HIE 12 Washer 8 | GB/T97.1-2002
24 | 805301285 HIE 12 Washer 8 | GB/T93-1987
25 | 805100056 T2ET M5x12 Screw 4 | GB/T67-2000
26 | 805300183 g 5 Washer 4 | GB/T96.1-2002
27 | 251804794 e Instrument Panel 1
28 | 251804310 AT FEl AR Dash Panel 1
29 | 805000058 12 M8x60 Bolt 1 | GB/T5783-2000

-169-




XCMG 1Y 52

LR Page 2 0= [ A5 Model
G06-05 Cab Accessory 500F

18
1]
17
16

7

Pl ]
-
l2122

20

-170-



= o = AR
PYCEE XCMG
15 Model 2 0= [ 51 Page
S00F Cab Accessory G06-06
5 TS %4 PR B ®
No. Part No. Part Description Q'ty Remark
1 | 251801141 FIIBIEIESS  Glass Door Lock 4
2 | 251801224 A mEE Door Glass (L) 1
3 | 251801225 T mE 2 Door Glass (R) 1
4 | 251800530 JE Y Rear Windshield 1
5 | 251800531 IR Rear Windshield (R) 1
6 | 251800532 Vg e ) Rear Windshield (L) 1
7 | 253000128 IR P B Shock Absorber 2
8 | 800302273 Hize Lock Hoop 2 folc%Dh?E;%
9 | 800101440 filf 4 Spring Lock 2 |NBS510D
10 | 801503840 (A4 HF)  Lock (Alloy Handle) 2 |502A
11 | 802101246 ] Rain Wiper 1 |ZD2430D
12 | 801902760 JEMBE Rear Mirror 2 | XGHJ410X190-W
13 | 251800483 R Front Windshield (R) 1
14 | 251800528 GUERVAESE ) Front Windshield 1
15 | 251800533 AR T Y Front Lower Windshield (R) | 1
16 | 251800534 ZEHT P B Front Lower Windshield (L) | 1
17 | 251800529 ST Front Windshield (L) 1
18 | 251800475 el VBB AT Gemel 2
19 | 251804366 JT-18A #[ 1% E1 25 Wmdtight Bar 2
20 | 251804799 B IE R Cab Seal Assembly 1
21 | 251804308 WA (—HK)  Floor Subassembly(twain) 1
251804467 MM ZHAE(=H%)  Floor Subassembly(three) 1
22 | 251800726 R 4 Damping Cushion 1
23 | 251800857 IR AN Cab full inner adorn 1
24 | 801905362 R Airproof Cushion 2

-171-




XCMG 1Y 52

i Page IR A (251804794) 15 Model
G06-07 Instrument Box 500F

-172-



= o = AR
YN XCMG
-2 Model SRR LA (251804794) 51 Page
500F Instrument Box G06-08
5 TS %4 PR B %
No. Part No. Part Description Q'ty Remark
1 7 AL Steering Machine 1 010601348
2 PR TF O & Switch Control Box 1 |010601129
3 [ETZ 73 Gear Mark 1 010603245
4 ISR NIEI5N Upper Instrument Box 1 ]03010101901
5 BeHMAT TR Loader Housing (R) 1 1030101022
6 R ML LETE R Loader Housing (L) 1 1030101021
7 B 4%1@50 Flexible Shaft 1010602591
8 | 860113647 A Flexible Shaft Controller T BH BT A
9 | 860114369 77 1] £(P380) Steering Wheel 1 010601865
10 HAETF R E LR Switch Unit Bracket 1 |010601839
11 AnPISS Steering Switch 1 040101044057
12 HERATH G Front Lamp Switch 1 |010602657
13 NESGIPISS Gauge Illumination Switch | 1 | 010602659
14 SBIPS Heating Mode Switch 1 010602662
15 VILPISS Cut—Off Switch 1 |010603023
16 JaE MR Rear Plank 1 103010101801
17 | 803604500 FHRLTT & Key Switch 1 010601797
18 | 803701688 PRI 22 65 Fuse Box 2 1010601871

-173-



XCMG 1Y 52

1Y Page J7 1A AL(010601348) A15 Model
G06-09 Steering Machine 500F

~174-



= O o 5 AR
15 Model 7 5 HL(010601348) TS Page
S00F Steering Machine G06-10
Frs TS # R B #

No. Part No. Part Description Q'ty Remark

| B Main Shaft 1| g RornI0-2
2 NEE Inner Sleeve Pipe 1 ]6}?(1%%017(11)10.2—
3 ISR 20 External Snap Ring 1 | GB/T894.1-1986
4 Mk Bearing 1 | GB/T276-1994

5 EFEAREE SR Upper Housing Bracket 1 ([)?Xi%(%OF(H)]OQ—
6 WEd Spacing Sleeve Units 1 (];}Xi%(iOF(H)]OQ—
7 e AR Lower Housing Bracket 1 (%}Xi%(%OF(H)]O.Z—
8 AR Outer Sleeve Pipe 1 ]6}?(1%%017(11)10.2—
9 JiEHR Bottom—Board 1| LWS00K(IN10.2-

01-07
10 o Lining Sleeve 1| LWS00K(IN10.2-
01-08

11 IR Connecting Board 1 ([)‘}Xi%%OF(H)]O‘z_
12 BEHE M16x1.5 Nut 1 GB/T6173-2000
13 #HPE 16 Washer 1 GB/T859-1987

-175-




XCMG 1Y 52

LR Page LY EAT I A5 Model
G06-11 Flexible Shaft Controller 500F

|

i

.
(TR
o
/4
= L= ]
A |
N
o
-
o]

Zil

-176-



RSB E XCMG

15 Model Ly HEATE 51 Page
500F Flexible Shaft Controller G06-12
5 TS %4 s B %

No. Part No. Part Description Q'ty Remark

1 JF 5 Cap 1 | YOLBJ19200011
2 FERE Shell 1 | YOLBJ19201000
3 DUKIRET M5x6 Countersunk Screw 7 | YBLBJ00703001
4 /INEE 10 Small Washer 1 | YBLBJ00306002
5 24 M8x50 Bolt 2 | YBLBJ00707005
6 4P Snap Ring 1 | YBLBJ00101006
7 S Flat Washer 1 | YOLBJ18100016
8 IRET M5x15 Screw 1 | YBLBJ00703004
9 HMIEVT 1RS48 24 Washer 1

10 H2RE M24x1.5 Nut 1 | YBLBJ00113001
11 k4B /S EE M10 Non—-Metal Hexagon Nut | 1 | YBLBJ00112002
12 FHE1E Lever 1 | YOLBJ18802000
13 15 Sleeve 1 | YOLBJ18100010
14 F R Master Taper Gear 1 | YOLBJ18100007
15 i Pin Shaft 1 | YOLBJ18800013
16 iRl Wheel & Shaft 1 | YOLBJ1810300001
17 T Lower Cap 1 | YOLBJ18900011
18 T4 Conduit 1 | YOLBJ18900006
19 %ok Gear Rack 1 | YOLBJ18192009

-177-



W (MG

BUGERE

Ui Page
G06-13

Bl 1.J134C3X1950
Flexible Shaft

15 Model
500F

14 15 16 17 18
\W77¥)
I |
W7 77z,

13

12

11

10

-178-



= o s AR
YR XCMG
KI5 Model Bl 1.J134C3X1950 IS Page
500F Flexible Shaft G06-14
5 TS %4 s B %

No. Part No. Part Description Q'ty Remark
1 ialgj DIXE0XDS.2 Pull Bar 1 | YOLBJ00103138
2 HEEME M16x1.5x17  Nut 1 | YBLBJ01204003
3 K3k 016x45 Longer Joint 1 | YBLBJ00601002
4 %fxl sxs0xply | Sleeve 1 | YBLBJ00801002
5 A @12 Hose 1 | YOLBJ02401005
6 T @5 Core 1 | YOLBJ02501004
7 ﬁ’i%j%?; 100xD12 Screwed Joint 1 YOLBJ00407013
8 SER 16(@17xD30x33) Flat Washer 2 | YBLBJ00311002
9 2R M16x1.5 Nut 2 | YBLBJ00108004
10 FEE ©10 Sealed Cap 1 | YOLBJ01803006
11 T4 ©12x60xD8.5  Guide Tube 1

12 FEHE o8 Sealed Cap 1 | YOLBJ01803005
13 PIFF M8x100x®5.2  Pull Bar 1

14 1EE M8 Nut 1 | YBLBJ00104006
15 A%k M8xD8x8.5%20 Joint 1 | YOLBJ00303005
16 i ©8x26 Pin Shaft 1 | YBLBJ00504002
17 JFEA 3.2%20 Cotter Pin 1 | YBLBJ00604001
18 FH 8(D8.4xD16x31.6) Flat Washer 1 | YBLBJ00305003

—-179-




W (MG

BUGERE

BEYAT R (251804768)( k)

15 Model

Ui Page
G06-15 Control Lever System (Two) 500F
(T I E:[[ .=§
; ] L=
(L=

-180-



RSB E XCMG

15 Model PRIF R (251804768)( k) T Page
500F Control Lever System (Two) G06-16
Frs FHACT # R Kt #
No. Part No. Part Description Q'ty Remark
1 251804744 THRERIFT R Control System(Two) 1
2 805000043 12 M10X30 Bolt 4 GB/T5783-2000
3 805300014 #HPE 10 Washer 4 GB/T93-1987
4 805300017 #HPE 10 Washer 4 GB/T97.1-2002

5 | 250200218 Mk Clevis 2

—-181-



W (MG

BUGERE

Ui Page
G06-17

=HRERYIT R (251801217)

Control lever system(Three)

15 Model
500F

-182-



RSB E XCMG

RIS Model IR (251801217) Ui5 Page
500F Control lever system(Three) G06-18
JFs TS % i Kt #OE
No. Part No. Part Description Q'ty Remark
1252900150 SHRER A Flexible Shaft 1
2805000043 A M10x30 Bolt 4 | GB/T5783-2000
3805300014 HPE 10 Washer 4 | GB/T93-1987
4 805300017 HPE 10 Washer 4 | GB/T97.1-2002
5 1250200218 Nk York Joint 3

—-183-



BUGERE

W (MG

15 Model

500F

)

-1 (801902762

JEFRT XGZYO01

Seat Assembly

51 Page

G06-19

L€

X
S

omw

8¢ N/N 9¢ Ge¢ v¢ €< (44 74
N

© € 7208 o » L
© .\@@%@

~184-



= o = AR
PYCEE XCMG
A5 Model JEERE XGZYO1-I11 (801902762) 1Y Page
500F Seat Assembly G06-20

5 TS PR e ® I
No. Part No. Part Description Q'ty Remark
1 SR AR Seat Back Frame Assy. 1 |FS16D-04-1000
2 JAE AR AL Seat Cushion Assy. 1 | FS16D-04-2000
3 IR A% Angle Adjuster (L) 1 |FT166
4 e B e éﬁfﬁ Adjuster Plastic 1 FTK166
5 VIR Bolt With Washer 3
6 gﬁgﬁﬁu%ﬁ% l?il;);l;—Absorbing Lower | FS16D-04-4200
7 HELZ RSN Slide Track Assy. 1 |FS16D-15-3000
8 IHFHH Plastic Handle 1 |HBHCO008AO
9 BIE Rubber Sleeve 1
10 W A ohock=Absorbing Upper |1 I ps16D-15-4100
11 HMEFTFR Outer Brace 1 |HBJA0O300BO
12 INFEFT2H 14 Inner Brace 1 |HBJA0200BO
13 T ‘leflﬁggl—Absorbing Hand 1 FJ05-40
14 AR Link Board Components 1 |HBJAOG00BO
15 B R Step Plate Assembly 1 |HBJAO500BO
16 TR AT Adjusting Screw 1 |FS16D-04-4302
17 EOA Y Spring Board 2 |HBJA0402B0
18 TSP Shock Absorbing Spring 2 |FJ05-36
19 FHJE % Damper 1 | HBJAOO13A0
20 TR R Absorber 2 |HBJAOOO5A0

21 R AL Plane Bearing 1|64 8102 7Y
22 (D10x59) K £ Long Pin 1 |FJ02-05-01

23 ks Short Pin 2 |HBJA0410FO

24 HEEEN Sliding Block 4 |HBJAOOO3A3
25 w1 Lining Sleeve 1 4 |HBJAO102A3

-185-



BUGERE

W (MG

15 Model

500F

)

-1 (801902762

JEFRT XGZYO01

Seat Assembly

51 Page

G06-21

L€

X
S

JW \\MW\

w/N N/N 9¢ Ge¢ v¢ €< (44 74

© € 7208 o » L
© .\@@%@

-186-



RSB E XCMG

A5 Model JEERF XGZYO1-I1T (801902762) 1Y Page
500F Seat Assembly G06-22

FF5 T % PR K #® Ik
No. Part No. Part Description Q'ty Remark
26 BHJE 351 HE 1R ke Damper Bolt 2 |HBJAOOI12FO
27 F0 F Buckle 28 |HBJB0024A0
28 UHPTEEES Bearing Sleeve 1 |FJ05-46

29 e AN Fixing Shaft 1 |HBJAOOOIEO
30 B iz Step Bolt 2 |HBJAOOOGFO
31 WE2 Lining Sleeve 2 1 |HBJAOOO9A3

-187-



XCMG 1Y 52

1Y Page JERE XGZYO01-IV (801902758) 15 Model
G06-23 Seat Assembly 500F

e
N

30 31

29

22 23 24 25 26 27 28

/?@@Za@\\ﬁg

@
21

\
20

‘<4<

\/9

—-188-



= o s AR
PYCEE XCMG
A5 Model JERE XGZY01-IV (801902758) 1Y Page
500F Seat Assembly G06-24

5 TS %4 s B %
No. Part No. Part Description Q'ty Remark
1 ST AL Seat Back Frame Assy. 1 |FS16D-04-1000
2 A A A R A Seat Cushion Assy. 1 |FS16D-04-2000
3 IEER AR A% Angle Adjuster (L) 1 |FT166
4 P FAAS R BT Plastic Cover 1 |FTK166
5 VIR Bolt With Washer 3
6 gigﬁ%m SN l?il;);l;—Absorbing Lower 1 I FS16D-05-4200
7 HEEZ RSN Sliding Track Assembly 1 |FS16D-04-3000
8 IHFHH Plastic Lever 1 |HBHCO008AO
9 BIE Rubber Sleeve 1
10 W= FHE ?E;?Absorbing Upper 1 |FS16D-04-4100
11 HMEFTFLRE Outer Brace 1 |HBJA0O300BO
12 INFEFT LR Inner Brace 1 |HBJA0200BO
13 T %lelﬁggl—Absorbing Hand 1 FJ05-40
14 AR Link Board Components 1 | HBJAOG00BO
15 B R Step Plate Assembly 1 |HBJAO500BO
16 TR AT Adjusting Screw 1 |FS16D-04-4302
17 i Spring Board 2 |HBJA0402B0
18 IR Shock—Absorbing Spring 2 |FJ05-36
19 FHJE % Damper 1 |HBJAOO13A0
20 R 4 Absorber 2 |HBJAOOO5A0

21 R AL Plane Bearing 1| FHHA] 8102 7Y
22 (D10x59) K4 Long Pin 1 |FJ02-05-01

23 ks Short Pin 2 |HBJA0410FO

24 HEREN Sliding Block 4 |HBJAOOO3A3
25 w1 Lining Sleeve 4 |HBJAO102A3

—-189-



XCMG 1Y 52

1Y Page JERE XGZYO01-IV (801902758) 15 Model
G06-25 Seat Assembly 500F

e
N

30 31

29

22 23 24 25 26 27 28

/?@@Za@\\ﬁg

@
21

\
20

‘<4<

\/9

-190-



RSB E XCMG

A5 Model JEERE XGZYO01-IV (801902758) 1Y Page
500F Seat Assembly G06-26

FF5 T % PR K #® Ik
No. Part No. Part Description Q'ty Remark
26 BHJE 351 HE 1R ke Damper Bolt 2 |HBJAOOI12FO
27 F0 F Buckle 28 |HBJB0024A0
28 UHPTEEES Bearing Sleeve 1 |FJ05-46

29 e AN Fixing Shaft 1 |HBJAOOOIEO
30 B iz Step Bolt 2 |HBJAOOOGFO

31 #HE2 Lining Sleeve 2 1 |HBJAOOO9A3

-191-






7.BR &%

Electrical System

-193-



W (MG

BERE%E

JUf Page
G07-01

ARG

Electrical System

15 Model
500F

~194-



-5 Model HA RS G Page
500F Electrical System G07-02
¥ 5 TS % i Kokt %
Sr, No. Part No. Part Description Q'ty Remark
1 | 803502426 TAELT Working Lamp 2
2 | 803502437 TAELT Working Lamp 2
3 | 803502460 TAELT Working Lamp 2
4 | 803502413 i Horn 1
5 | 803502444 ) Rain Wiper 1
6 | 803502503 H XU Electric Fan 1
S S .
7 kT Head Lamp I BEH in the
cab
8 | 803604504 FZEFF L Brake Switch 1
Y Jife A .
9 | 803701688 R 22 & Fuse Box || DRAR in the
instrument box
Y S .
10 | 803502418 ety e Warning Buzzer j | DERFRAT in the
instrument box
. WUH i
11 | 803605392 BRIk Ep 2 Horn Relay i fﬂri \% in the
Y S .
12 | 803701695 WPt Flasher p | PGRAAT in the
instrument box
Y Jife A .
13| 803608667 BUKFFA Tgniting Switch j | PORAET in the
instrument box
Y S .
14 | 803605469 R IT Switches || PGRAR in the

instrument box

y Johe b .

15 | 803502428 HATRAT Indicating Lamp Group p |PGRAAT in the
instrument box

16 i W\ FE 4 Horn Button 1 ﬁfﬂﬁ{ﬂ? in the
steering wheel

17 | 251800564 B ELN Cab Wires 1

18 ) ik Start Motor 1 kd]mﬂ? in the
engine

19 BRI A H AL Alternator 1 kd]mﬂ? in the
engine

20 | 803608843 AR BT o6 Main Power Switch 1

21 | 803502471 = HL Battery 2

22 | 803502412 Ja /T Rear Lamp 2

23 251801135 BIZERLk TR Front Frame Wires 1

24 | 803604568 2k Wires Clamp 6

25 | 803604496 TR 22 & Fuse Box 1

-195-



W (MG

BERE%E

JUf Page
G07-03

ARG

Electrical System

15 Model
500F

-196-



AR
p— V4
i v (CMG
HI5 Model HA RS 51 Page
500F Electrical System G07-04
e | B % PR Bt %O
Sr, No. Part No. Part Description Q'ty Remark
26 803613922 2k Battery Cable 1
27 803614143 FfRZE Battery Cable 1
28 803611375 FfRZE Battery Cable 1
29 251800156 ST Rocker Switches 1
Y 25 ‘ : L FRFH A in the
30 [251300126 NEZ T Instrument Panel Wires 1 instrument box
31 803604567 2k Wires Support 18
32 1251801149 IR Rear Frame Wires 1 BoELE Weichai
251801144 IEER ST Rear Frame Wires 1 | At F%¢ Shangchai
33 1251801150 JRITER Rear Lamp Wires 1| FliHESE Weichai
S AL B T/M Oil Temperature I FEFH 3 in the
34 1803502420 /M i ek Sensor 1 instrument box
V Sipe e
35 1250100115 KR AL RS Water Temperature Sensor 1 ffs tri%u Iflaelfb:)?( the
36 | 803604606 FEJIFFR Pressure Switch 1
37 | 803608668 BN IRHL AR Relay 1
38 803504584 EIEREGE S Reversing Alarm 1 |#ERC optional
39 803604566 SN Wires Clamp 5
\ W vaxtie = = RN
40 |251801349 (S Air Pressure Pipe 1 fffs ?E fmfb:)‘; the
\ W vaxtie = = RN
250900398 (L L) Air Pressure Pipe | PERAA in the
instrument box
41 801902743 B Rubber sleeve 4
\ W raxtie = = RN
44 251801348 R EHLIESS (LS ) Engine Oil Pressure Pipe | 1 fffs ?fl jfmfbgi the
\ WV vaxtie = = Y
250900565 KAWLIMES (BE [48) Engine Oil Pressure Pipe 1 ffs tr%%u rflaersz)r;( the
45 1253100113 H1 AT Electronic Alarm 1 | ZEAL optional
46 | 803502504 FERGE SIS S Reversing Alarm Switch 1
47 |251400351 3k Joint 2
g T 0il Cut off Electro— K EHLA in the
48 i L Magnetic Valve I engine

-197-




W (MG

BEREE

JUf Page
G07-05

ARG

Electrical System

15 Model
500F

-198-



HI5 Model HA RS ﬁiﬁ%‘Page
500F Electrical System G07-06

Fe | EUS % PR Foit %

Sr, No. Part No. Part Description Q'ty Remark
49 803502517 TS Hour Accumulator | fffs fﬁfﬁ; the
50 803502414 | T/M i T/M Oil Temperature Meter | 1| D Z A in the
51 1803502856 SRR Air Pressure Meter | fffs fﬁfbgi the
52 803502422 MR Voltage Meter | fffs fﬁfﬁ; the
53 803502459 KEHPLMIER Engine Oil Pressure Meter | 1 fffs iﬁfﬁ; the

55 803611393 R ZE Battery Cablk 1

-199-






W (MG

8. &

Engine Hood

-201-



W (MG

PE

U Page KR EHLEL (HESERCES ) (251804780) A Model
Engine Hood
08-01 (Weichai Equipped With Air Conditioner) 500F
al <l a|N|\8| ] mla}a gl s
il \ [ ] |
N — \ [ ]
~ \ \l\ // // &
> R A
- =77
Al m
, N\ A i
© 7
) . =]
3 5!
RINEEN
I ||
1|
I [~
/’ —
\\
mﬁ
I 2] o © of K[ I o] ¢

-202-



PE

W (MG

F1E Model K IHLEE (SR PL S ) (251804780) FUHD Page
Engine Hood
S00F (Weichai Equipped With Air Conditioner) G08-02

e FHUE 24 PR B w1
Sr, No. Part No. Part Description Q'ty Remark

1 805000048 H2AE M12x35 Bolt 6 |GB/T5783-2000

2 805300018 HE 12 Washer 6 |GB/T93-1987

3 |805300020 HE 12 Washer 6 |GB/T97.1-2002

4 251800650 Zel R Left Door 1

5 251800577 AT Right Door 1

6 | 801902765 'Llﬁﬁ’gj%f f% Door Seal Strip 1 |JT-03A

7 805300029 HE 6 Washer 8 | GB/T97.1-2002

8 |805300030 HE 6 Washer 8 |GB/T93-1987

9 805000322 24 M6x16 Bolt 8 | GB/T5783-2000

10 802101245 I J40 Door Lock 2 1182

11 |251804781 HLER SR B Hood Weld Assembly 1

12 805300017 #4810 Washer 8 | GB/T97.1-2002

13805300014 #4810 Washer 8 |GB/T93-1987

14 805000043 2 M10x30 Bolt 8 | GB/T5783-2000

15 |251800829 SEEEA Rear Hood 1

16 805300119 g 5 Washer 3 |GB/T97.1-2002

17 805300109 g 5 Washer 3 |GB/T93-1987

18 805200046 2EE MS Nut 3 | GB/T6170-2000

19 250900476 Ik Door Hinge 4

20 | 805300069 HE 8 Washer 24 | GB/T97.1-2002

21 805300010 HE 8 Washer 24 | GB/T93-1987

22 805000018 24 M8x20 Bolt 20 | GB/T5783-2000

23 | 805200045 2HE; M8 Nut 4 | GB/T6170-2000

24 250900479 PRl Symbol 1

25 250900484 IVSHEFFIEE S22 Door Pneumatic Lift Support| 2

-203-




W (MG

PE

U Page KR EHLEL (HESERCES ) (251804780) A Model
Engine Hood
G08-03 (Weichai Equipped With Air Conditioner) 500F
al <l a|N|\8| ] mla}a gl s
il \ [ ] |
N — \ [ ]
~ \ \l\ // // &
> R A
- =77
Al m
, N\ A i
© 7
) . =]
3 5!
RINEEN
I ||
1|
I [~
/’ —
\\
mﬁ
I 2] o © of K[ I o] ¢

~204-



= XCMG

L Model Eﬁﬁnﬁ(%ﬁﬁ%ﬁﬁaﬁgﬁ )d( 251804780) FUHD Page
ngine Hoo
S00F (Weichai Equipped With Air Conditioner) G08-04
By FHRE % i Hohr #® I
Sr, No. Part No. Part Description Q'ty Remark
26 801701502 SIEFT Pneumatic Lifting Bar 2 gl%l)?l_ 65X400N-AA
27 805200048 HELRE M10 Nut 4 | GB/T6170-2000
28 | 250400404 K Wind Hood 1 Az
29 252904538 T Covering plate 1| FCBE X

-205-



W (MG

PE

51 Page
G08-05

R BNHLER (SR Z ) (251800254 )
Engine Hood
(Shangchai Equipped With Air Conditioner)

1“5 Model
500F

12 13 14 19 20 21 22
M | / ‘

=]

29 28

S ZA\S
P

24
18
17
16
15
27
14
13
12

\6 5 4 3 2 1

i)

1)
11 0 9 8 7

-206-



PE

W (MG

F1E Model KHLE (AL ) (251800254) FUHD Page
Engine Hood
S00F (Shangchai Equipped With Air Conditioner) G08-06

e FHUE %4 R Bk w1
Sr, No. Part No. Part Description Q'ty Remark

1 805000048 2R M12x35 Bolt 6 |GB/T5783-2000

2 805300018 g 12 Washer 6 |GB/T93-1987

3 |805300020 HE 12 Washer 6 |GB/T97.1-2002

4 |251800650 Zel R Left Door 1

5 251800577 AT Right Door 1

6 | 801902765 ﬂ"f}’;%f f%‘ Door Seal Strip 1 |JT-03A

7 805300029 I8 6 Washer 8 | GB/T97.1-2002

8 |805300030 HE 6 Washer 8 |GB/T93-1987

9 805000322 24 M6x16 Bolt 8 | GB/T5783-2000

10 802101245 I J40 Door Lock 2 182

11 |251800818 HLER SR B Hood Weld Assembly 1

12 805300017 HE 10 Washer 8 | GB/T97.1-2002

13805300014 HE 10 Washer 8 |GB/T93-1987

14 805000043 2 M10x30 Bolt 8 | GB/T5783-2000

15 |251800829 SEEEA Rear Hood 1

16 805300119 HE 5 Washer 3 |GB/T97.1-2002

17 805300109 HE 5 Washer 3 |GB/T93-1987

18 | 805200046 2EE MS Nut 3 |GB/T6170-2000

19 250900476 Ik Door Hinge 4

20 | 805300069 HE 8 Washer 24 | GB/T97.1-2002

21 805300010 HE 8 Washer 24 | GB/T93-1987

22 805000018 24 M8x20 Bolt 20 | GB/T5783-2000

23 | 805200045 2HE; M8 Nut 4 | GB/T6170-2000

24 250900479 PRl Symbol 1

25 250900484 IVSHEFTEE S22 Door Pneumatic Lift Support| 2

-207-




W (MG

PE

51 Page
G08-07

R BNHLER (SR Z ) (251800254 )
Engine Hood
(Shangchai Equipped With Air Conditioner)

1“5 Model
500F

12 13 14 19 20 21 22
M | / ‘

=]

29 28

S ZA\S
P

24
18
17
16
15
27
14
13
12

\6 5 4 3 2 1

i)

1)
11 0 9 8 7

-208-



o W MG
2 Model KNP (RS ) (251800254) ﬁi@%Fﬁge
Engine Hood
S00F (Shangchai Equipped With Air Conditioner) G08-08
e | FHUS # R Kt #® I

Sr, No. Part No. Part Description Q'ty Remark
26 801701502 SAEFT Pneumatic Lifting Bar 2 ng()l)?l_ 65X400N-AA
27 805200048 BEHE M10 Nut 4 | GB/T6170-2000
28 250400404 JUEE. Wind Hood 1| B i
29 252904538 T Covering plate 1| ECBEX

-209-






W (MG

9. BIXS =i

Heating system and Air Conditioner

-211-



=i

BXS

W (MG

o)
EpS
= o
()
> w
=
g
[<B}
.
L
X 3
WA
=
[«B}
s
[<B]
MDI
£ T
(@)
=2
=

Py

-212-



_ P F—
H1-Z Model IS ER Ui Page
500F Heat Blower System G09-02
e FHUE 24 PR it ®
Sr, No. Part No. Part Description Q'ty Remark
1 |251800933 N Water Radiator 1
2805000048 H2AE M12x35 Bolt 4 | GB/T5783-2000
3 1805300018 HE 12 Washer 4 | GB/T93-1987
4 805300020 HE 12 Washer 4 | GB/T97.1-2002
5 1250300125 FILFLYISIPS Cut—off Valve 1 XL
6 251800293 KE Water Pipe 1
7 1801902706 WS 16-25 Hoop 4 | QC/T619-1999
8 251804676 KA Water Pipe 1
9 250400402 3k Joint 1

-213-




W (MG

XS =1

LR Page ZIHRGE 15 Model
G09-03 Air Conditioner 500F
23 4 5 789 10 11
JAE
28 2
7 S )

—214-



s —\
15 Model SRR G 51 Page
500F Air Conditioner G09-04
e FHUE 24 R Bk w1
Sr, No. Part No. Part Description Q'ty Remark
1 250300267 BB IK KA Hot Water Pipe 1
2 801902706 RS 16-25 Clamp 4 | QC/T619-1999
3 250300125 R IR T Heating & Hot Water Switch| 1
4 |803502601 R4 Compressor | %ﬁ%“b@h
5 860118449 VU 2R B Condenser Assy. | T%‘{J%%Obi?tooo
6 | 250400404 K2 Wind Hood 1 HLEEA
7 1805000713 2R M10x45 Bolt 4 | GB/T5783-2000
8 |805300017 #4810 Washer 8 |GB/T97.1-2002
9 805301284 #4810 Washer 8 |GB/T93-1987
10 |252108810 SYHEAHLEEE Compressor Support 1 BCHESE weichai
252000109 2P R AL AR Compressor Support 1 |Fid_ %€ shangchai
11 |250700107 AR Connecting Board 1 At L% shangchai
12250300239 WK KA Hot Water Pipe 1
13250200223 3k Joint 1
14 805000322 24 M6x16 Bolt 2 | GB/T5783-2000
15 |805301294 HE 6 Washer 2 |GB/T93-1987
16 | 805200053 2EE M6 Nut 2 | GB/T6170-2000
17 A B (2 —fi#)  Hose Assy. 1 %?}%’%Obelt
18 | 860114224 e Liquid-Tank 1 %}%6%'831?000
19 A S RLFE—)  Hose Assy. | iilggjggobeh
20 A BN(ZE—E)  Hose Assy. 1 glgg%%éobeh
21 POk A1 Hot Water Joint 3 | &V belt
22803502480 2 i B Air Conditioner | %&Iﬁ;gw‘w
803502481 2 i B Air Conditioner | %&IEEQ@N‘]O
23 A BN (iE—2%)  Hose Assy. 1 ;Z’llg%%gobeh
24860118450 HER PRI Evaporator 1 | TY46D5-010000

Z3 T belt

-215-




W (MG

XS =1

LR Page ZIHRGE 15 Model
G09-05 Air Conditioner 500F
23 4 5 789 10 11
JAE
28 2
7 S )

-216-



- —
HI5 Model R R G ﬁiﬁ%‘Page
500F Air Conditioner G09-06
FFe | FUS % PR Bt #®
Sr, No. Part No. Part Description Q'ty Remark
25 1805000237 T2AE M8x45 Bolt 4 | GB/T5783-2000
26 | 805300069 HJE 8 Washer 4 | GB/T97.1-2002
27 1805301283 HJE 8 Washer 4 | GB/T93-1987
28 1805200048 BEHE M10 Nut 4 | GB/T6170-2000

-217-




Ui Page JEARHLE 2 (B0 459) HI5 Model
G09-07 Compressor Installation 500F

o __—
—
v

/’

/

1

LA

©
N
—

-218-



s —\
KI5 Model JEARL e (B 45) YUt Page
500F Compressor Installation G09-08
g | FHUS # i B #® I
Sr, No. Part No. Part Description Q'ty Remark
1 805000029 1A M10x40 Bolt 3 | GB/T5783-2000
2 | 805300014 #HPE 10 Washer 8 | GB/T 93-1987
3 1805300017 #HPE 10 Washer 10 | GB/T 97.1-2002
4 252000111 REE i Adjusting Board 1
5 252000110 ! Bracket 1
6 | 805000508 12 M10x70 Bolt 1 GB/T5783-2000
7 1252000112 = Sleeve 1
8 1805200048 12EE M10 Nut 2 | GB/T6170-2000
9 1805000043 12 M10x30 Bolt 4 | GB/T5783-2000
10 | 800302242 A RIHZAT 17-450  A-belt 1| 253 belt

-219-




W (MG

XS =1

51 Page
G09-09

2R 2% M (TY46D5-010000)
Evaporator Assy.

1“5 Model
500F

-220-



. = AR
A5 Model ZE KA B (TY46D5-010000) % Page
500F Evaporator Assy. G09-10
e FHUE 24 PR B ® I
Sr, No. Part No. Part Description Q'ty Remark
1 TFreiRsr SR Lower Housing 1 | TY46D5-014000
2 860118452 ZRR AR Evaporator Element 1 |TY46G-011000B
3 860118453 B RAILLEA Heating Element 1 | TY46D4-012000
4 860114192 M as Temperature Control Unit 1 |WK291-4
5 Bk M24x1.5 Pipe Connection 1 |M24x1.5
6 B3k M16x1.5-6g  Connection 1 |Ml16x1.5
7 1860118451 Nk i Expansion Valve 1 |QRFWH-F
8 |860114316 ZER L Evaporator Fan 1 | ZFF-7C
9 KHLE EM > B Fan Fixing Board 1 |TY46D5-018100
10 FE AR B Upper Housing 1 | TY46D5-014000

-221-




W (MG

XS =1

51 Page
G09-11

BEERS (TY46G-020000)

Condenser

15 Model
500F

-222-



A5 Model BB (TY46G-020000) LR Page
500F Condenser G09-12
e | FHUS # R Kt #® I
Sr, No. Part No. Part Description Q'ty Remark
1 VeSS B, Condenser 1 | TY46G-021000A
2 YR AR LS Condenser Housing 1 | TY46G-022000C
3860118454 VRHBEIUB Condenser Fan 2 |LNF-22343X
4 124 M6x16 Bolt 8 | GB/T818-2000

—223-






W (MG

10. fEHI T E

Attached Tools

-225-



LR Page FEAL T H 15 Model
G10-01 Attached Tools 500F

7

ﬁ
—
—

@

!

o)

e

-226-



H1-Z Model REHL T H LR Page
500F Attached Tools G10-02
e FHUE 24 PR it ® I
Sr, No. Part No. Part Description Q'ty Remark
1 801535332 34 H45 27Pes/Set 1
2 | 801505255 NS Grease Gun 1 §§£§igf%60k
3 801502738 W AHART 8mm  Inner Hexagon Spanner 1 | GB/T5356-2008
4 252100775 #2155 Towing Pin 1
5 1250200220 HtE Tommy Bar 1
6 250301684 | EFEIRT Nut Spanner || BeERE
7 1250300192 EfRT Nut Spanner 1 ﬁﬂﬁf e
8 250202022 | BEIET Nut Spanner | E%E;Ememeight
9 250300193 EfiRF Nut Spanner 1 | ¥ for axle

-227-



